TCT

TEST REPORT

FCCID. ..o :

2A8MC-NOVAT

Test Report No................ :

TCT220819E034

Date of issue.....c..ccoco...... :

Oct. 12, 2022

Testing laboratory .......... :

SHENZHEN TONGCE TESTING LAB

Testing location/ address:

2101 & 2201, Zhenchang Factory Renshan Industrial Zone, Fuhai
Subdistrict, Bao'an District, Shenzhen, Guangdong, 518103,
People's Republic of China

Applicant's name............ :

BRENTA SAC

AddressS......covevveeieieenn., :

Jr. Lampa 216, Int. 131 segundo piso, Cercado de Lima, Lima,
Peru

Manufacturer's name ...:

Shenzhen Ployer Electronics Co., Ltd

6F and 7F, Building 8, Rundongsheng Industrial Area, LongTeng

e — : Community, Xixiang Street, Bao'an District, Shenzhen, China
FCC CFR Title 47 Part 15 Subpart E Section 15.407
Standard(s) cooovvvvvrreo : KDB 662911 D01 Multiple Transmitter Output v02r01

KDB 789033 D02 General U-NIl Test Procedures New Rules
v02r01

Product Name................. :

Tablet PC

Trade Mark .......cccoeeuveneen.. :

NOVATAB

Model/Type reference..... :

NOVAT-15, A1027, P20 HD, TAB10 4G

Rating(s).....cccevvvvvieeeennn. :

Refer to EUT description of page 3

Date of receipt of test item

Aug. 19, 2022

Date (s) of performance of
test. :

Aug. 19, 2022 - Oct. 12, 2022

Tested by (+signature)...: |Brews XU
Check by (+signature).... : |Beryl ZHAO
Approved by (+signature): | Tomsin

General disclaimer:

This report shall not be reproduced except in full, without the written approval of SHENZHEN
TONGCE TESTING LAB. This document may be altered or revised by SHENZHEN TONGCE
TESTING LAB personnel only, and shall be noted in the revision section of the document. The
test results in the report only apply to the tested sample.

Hotline: 400-6611-140

Tel: 86-755-27673339

Fax: 86-755-27673332  http://www.tct-lab.com




I C I Report No.: TCT220819E034

TABLE OF CONTENTS

1. General Product INfOrmation .........ccooeuiiiiiiiiii e
I T LU N 0 =2 o 11 10 S
2 Y [ Yo [ 1 (S 1 S PR
G T =TS A o =To 11 =T Yo YU PRN

2. TesSt ReSUIt SUMMAIY ......iiiii e

3. General INformatioN..........oooii i

3.1. Test environment and MO .........uuiiiii i eeeeeeees

3.2. Description of SUPPOIt UNitS ..o,

4. Facilities and AcCreditations .......cc.oviiiiii i

o O Vo] | PRSPPI

A o 1ot £ o ] o PP

4.3. Measurement UNCEITAINTY ........uuuuiiiie et e e e e e e e e e e eeeetan s e e e e e e eeeeene

5. Test Results and Measurement Data ..........ccccceeveeiiiiiiiieeceeiiie e,

5.1, ANtENNA TEQUITEMENT ...uuiiii et e e e e e e e e e e e e e e e e e e e e e eeeeaennes

I O o o [0 ox (=To I =10 0 1171 Lo o I U 10

5.3. Maximum Conducted OUtPULt POWET .........oooiviiiiiiiie e 14

5.4. 6dB Emission BandWidth.........oooouiieiiiii e 16

5.5. 26dB Bandwidth and 99% Occupied Bandwidth .........ccccccceeeiiiiiiiiiiiiiiie e 17

5.6. Power Spectral DENSITY .....ccooo i 18

T = - 1o Yo =To [0 1= 19

5.8. UNWaNTEd EMISSIONS ..uuuuiiiiieeiiiiiiiiiiie e e e et s s e e e e e e et s e e e e e e e eesaaann e eeeeees 33

5.9. Frequency Stability Measurement ..........ccoooiiiiiiiiii e 45

Appendix A: Test Result of Conducted Test
Appendix B: Photographs of Test Setup

Appendix C: Photographs of EUT

Page 2 of 126

Hotline: 400-6611-140  Tel: 86-755-27673339  Fax: 86-755-27673332  http://www.tct-lab.com




TCT

Report No.: TCT220819E034

1. General Product Information

1.1. EUT description

Product Name.........coceeueenild

Tablet PC

Model/Type reference...........:

NOVAT-15

Sample Number.....................

TCT220819E010-0101

Operation Frequency...........:

Band 1: 5180 MHz ~ 5240 MHz
Band 3: 5745 MHz ~ 5825 MHz

Channel Bandwidth..............:

802.11a: 20MHz
802.11n: 20MHz, 40MHz
802.11ac: 20MHz, 40MHz, 80MHz

Modulation Technology

: | Orthogonal Frequency Division Multiplexing(OFDM)

Modulation Type...................:

256QAM, 64QAM, 16QAM, BPSK, QPSK

Antenna Type.......cccceevvviineennat

Internal Antenna

Antenna Gain......ccocoeevvevennenl’

Band 1: -0.09dBi
Band 3: 0.6dBi

Rating(S)...cccovvvveiiieiiieeeeee

Adapter Information:

Model: EE-0502000UZ

Input: AC 100-240V, 50/60Hz, 0.5A
Output: DC 5.0V, 2000mA
Rechargeable Li-ion Battery DC 3.8V

Note: The antenna gain listed in this report is provided by applicant, and the test laboratory is not responsible for

this parameter.

1.2. Model(s) list

No. Model No. Tested with
1 NOVAT-15 X
Other models A1027, P20 HD, TAB10 4G []

Note: NOVAT-15 is tested model, other models are derivative models. The models are identical in circuit and PCB
layout, only different on the model names. So the test data of NOVAT-15 can represent the remaining models.

Hotline: 400-6611-140

Tel: 86-755-27673339
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1.3. Test Frequency

Report No.: TCT220819E034

Band 1
20MHz 40MHz 80MHz
Channel |Frequency| Channel Frequency Channel | Frequency
36 5180 38 5190 42 5210
40 5200 46 5230
48 5240
Band 3
20MHz 40MHz 80MHz
Channel |Frequency| Channel Frequency Channel | Frequency
149 5745 151 5755 155 5775
157 5785 159 5795
165 5825
Note:

In section 15.31(m), regards to the operating frequency range over 10 MHz, the Lowest frequency, the middle
frequency, and the highest frequency of channel were selected to perform the test, and the selected channel see
below:

Hotline: 400-6611-140

Tel: 86-755-27673339

Fax: 86-755-27673332
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Test Result Summary

Requirement CFR 47 Section Result
Antenna requirement §15.203 PASS
AC Power Lllne. Conducted §15.207 PASS
Emission
Maximum Conducted
Output Power 815.407(a) PASS
6dB Emission Bandwidth 815.407(a) PASS
26dB Emission Bandwidth&
. . 815.407(a) PASS
99% Occupied Bandwidth
Power Spectral Density 815.407(a) PASS
Restricted Bands around §15.407(b) PASS
fundamental frequency
Radiated Emission 815.407(b) PASS
Frequency Stability 815.407(g) PASS

Note:
1. PASS: Test item meets the requirement.
2. Fail: Test item does not meet the requirement.
3. N/A: Test case does not apply to the test object.
4. The test result judgment is decided by the limit of test standard.

5.For the band 5.15-5.25GHz,EUT meet the requirements of 15.407 (a)(ii).
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3. General Information
3.1. Test environment and mode

Operating Environment:

Temperature: 25.0°C
Humidity: 56 % RH
Atmospheric Pressure: 1010 mbar

Test Software:

Software Information: Engineer Mode
Power Level: 15
Test Mode:

Keep the EUT in continuous transmitting by select
channel and modulations with max. duty cycle.

Engineer mode:

The sample was placed 0.8m/1.5m for blow/above 1GHz above the ground plane of
3m chamber. Measurements in both horizontal and vertical polarities were performed.
During the test, each emission was maximized by: having the EUT continuously
working, investigated all operating modes, rotated about all 3 axis (X, Y & Z) and
considered typical configuration to obtain worst position, manipulating interconnecting
cables, rotating the turntable, varying antenna height from 1m to 4m in both horizontal
and vertical polarizations. The emissions worst-case are shown in Test Results of the
following pages.

We have verified the construction and function in typical operation. All the test modes
were carried out with the EUT in transmitting operation, which was shown in this test
report and defined as follows:

Per-scan all kind of data rate in lowest channel, and found the follow list which it
was worst case.

Mode Data rate
802.11a 6 Mbps
802.11n(HT20) 6.5 Mbps
802.11n(HT40) 13.5 Mbps
802.11ac(VHT?20) 6.5 Mbps
802.11ac(VHT40) 13.5 Mbps
802.11ac(VHT80) 29.3 Mbps
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3.2. Description of Support Units

The EUT has been tested as an independent unit together with other necessary
accessories or support units. The following support units or accessories were used to
form a representative test configuration during the tests.

Equipment Model No. Serial No. FCC ID Trade Name

/ / / / /

Note:
1. All the equipment/cables were placed in the worst-case configuration to maximize the emission during the test.
2. Grounding was established in accordance with the manufacturer’s requirements and conditions for the intended
use.
3. For conducted measurements (Output Power, Emission Bandwidth, Power Spectral Density, Spurious
Emissions), the antenna of EUT is connected to the test equipment via temporary antenna connector, the
antenna connector is soldered on the antenna port of EUT, and the temporary antenna connector is listed in the
Test Instruments.
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4. Facilities and Accreditations

4.1. Facilities

The test facility is recognized, certified, or accredited by the following organizations:
e FCC - Registration No.: 645098
SHENZHEN TONGCE TESTING LAB
Designation Number: CN1205
The testing lab has been registered and fully described in a report with the (FCC)
Federal Communications Commission. The acceptance letter from the FCC is
maintained in our files.
e |C - Registration No.: 10668A-1
SHENZHEN TONGCE TESTING LAB
CAB identifier: CN0O031

The testing lab has been registered by Certification and Engineering Bureau of Industry
Canada for radio equipment testing.

4.2. Location

SHENZHEN TONGCE TESTING LAB

Address: 2101 & 2201, Zhenchang Factory Renshan Industrial Zone, Fuhai Subdistrict,
Bao'an District, Shenzhen, Guangdong, 518103, People's Republic of China

TEL: +86-755-27673339
4.3. Measurement Uncertainty

The reported uncertainty of measurement y + U, where expended uncertainty U is based
on a standard uncertainty multiplied by a coverage factor of k=2, providing a level of
confidence of approximately 95 %.

No. Item MU

1 Conducted Emission +3.10dB
2 RF power, conducted +0.12 dB
3 Spurious emissions, conducted +0.11 dB
4 All emissions, radiated(<1 GHz) +4.56 dB
5 All emissions, radiated(1 GHz - 18 GHz) +4.22 dB
6 All emissions, radiated(18 GHz- 40 GHz) +4.36 dB
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Test Results and Measurement Data

5.1. Antennarequirement

Standard requirement: FCC Partl5 C Section 15.203 /247(c)

15.203 requirement:

An intentional radiator shall be designed to ensure that no antenna other than that
furnished by the responsible party shall be used with the device. The use of a
permanently attached antenna or of an antenna that uses a unique coupling to the
intentional radiator, the manufacturer may design the unit so that a broken antenna
can be replaced by the user, but the use of a standard antenna jack or electrical
connector is prohibited.

E.U.T Antenna:

The EUT antenna is internal antenna which permanently attached, and the maximum
gain of the antenna is 0.6dBi at UNII-B3.

Antenna
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5.2. Conducted Emission

5.2.1. Test Specification

Test Requirement: FCC Partl5 C Section 15.207
Test Method: ANSI C63.10:2013
Frequency Range: 150 kHz to 30 MHz
Receiver setup: RBW=9 kHz, VBW=30 kHz, Sweep time=auto
Frequency range Limit (dBuV)
(MH2) Quasi-peak Average
Limits: 0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50
Reference Plane
LISN
40cm 80cm
m AC power
E.U.T AC power
Test Setup: EMI
Receiver
Test table/Insulation plane

Remaik:

ELUT Equipment Under Test

LISN Line impedence Stabiizabion Network
Test table height=0.6m

Test Mode: Charging + Transmitting Mode

1. The E.U.T and simulators are connected to the main
power through a line impedance stabilization network
(L.I.S.N.). This provides a 500hm/50uH coupling
impedance for the measuring equipment.

2. The peripheral devices are also connected to the main
power through a LISN that provides a 500hm/50uH
coupling impedance with 50o0hm termination. (Please
refer to the block diagram of the test setup and
photographs).

3. Both sides of A.C. line are checked for maximum
conducted interference. In order to find the maximum
emission, the relative positions of equipment and all of
the interface cables must be changed according to
ANSI C63.10: 2013 on conducted measurement.

Test Result: PASS

Test Procedure:

Page 10 of 126

Hotline: 400-6611-140  Tel: 86-755-27673339  Fax: 86-755-27673332  http://www.tct-lab.com




I C I Report No.: TCT220819E034

5.2.2. Test Instruments

Conducted Emission Shielding Room Test Site (843)
Equipment Manufacturer Model Serial Number | Calibration Due
EMI Test Receiver R&S ESCI3 100898 Jul. 03, 2023
Line Impedance
Stabilisation Schwarzbeck |NSLK 8126 8126453 Feb. 24, 2023
Newtork(LISN)
Line-5 TCT CE-05 / Jul. 03, 2023
EMI Test Software | onurple EZ-EMC / /
Technology

Page 11 of 126

Hotline: 400-6611-140  Tel: 86-755-27673339  Fax: 86-755-27673332  http://www.tct-lab.com




I C I Report No.: TCT220819E034

5.2.3. Test data
Please refer to following diagram for individual

Conducted Emission on Line Terminal of the power line (150 kHz to 30MHz)
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AVG
0.0
0.150 0.500 MHz) 5.000 30.000
Site 844 Shielding Room Phase: L1 Temperature: 25.3 ('C) Humidity: 56 %
Limit: FCC Part 15C Conduction(QP) Power: AC 120 V/60 Hz
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuV dBuV dB Detector ~ Comment

1 0.1580 32.80 10.53 43.33 65.57 -2224 QP

2 0.1580 14.06 10.53 2459 55657 -30.98 AVG

3 0.2459 30.77 10.27 41.04 61.89 -20.85 QP

4 0.2459 15.75 10.27 26.02 51.89 -25.87 AVG

5 0.6419 31.05 10.10 41.15 56.00 -14.85 QP

6 * 0.6419 23.81 10.10 33.91 46.00 -12.09 AVG

7 1.0100 29.73 10.11 39.84 56.00 -16.16 QP

8 1.0100 15.51 10.11 25.62 46.00 -20.38 AVG

9 2.0300 27.96 10.02 37.98 56.00 -18.02 QP
10 2.0300 15.40 10.02 25.42 46.00 -20.58 AVG
11 3.0019 26.48 10.03 36.51 56.00 -19.49 QP
12 3.0019 14.37 10.03 24.40 46.00 -21.60 AVG

Note:

Freq. = Emission frequency in MHz

Reading level (dBuV) = Receiver reading

Corr. Factor (dB) = LISN factor + Cable loss

Measurement (dBuV) = Reading level (dBuV) + Corr. Factor (dB)

Limit (dBuV) = Limit stated in standard

Margin (dB) = Measurement (dBpV) — Limits (dBuV)

Q.P. =Quasi-Peak

AVG =average

* is meaning the worst frequency has been tested in the frequency range 150 kHz to 30MHz.
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Conducted Emission on Neutral Terminal of the power line (150 kHz to 30MHz)

80.0 dBuV
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Lot v
0.0
0.150 0.500 (MHz) 5.000 30.000
Site 844 Shielding Room Phase: N Temperature: 25.3 ('C) Humidity: 56 %
Limit: FCC Part 15C Conduction(QP) Power: AC 120 V/60 Hz
Reading Correct Measure-
No. Mk.  Freq. Level Factor  ment Limit ~ Over
MHz dBuV dB dBuVv dBuV dB Detector Comment
1 0.1555 34.53 10.45 44 98 65.70 -20.72 QP
2 0.1555 19.30 10.45 29.75 55.70 -2595 AVG
3 0.2500 33.73 10.26 43.99 61.76 -17.77 QP
4 0.2500 17.29 10.26 27.55 51.76 -24.21 AVG
5 0.3458 32.96 10.22 43.18 59.06 -15.88 QP
6 0.3458 16.89 10.22 27.11 4906 -21.95 AVG
7 0.5978 34.74 10.10 44 84 56.00 -11.16 QP
8 0.5978 18.82 10.10 28.92 46.00 -17.08 AVG
9 1.8818 26.16 10.12 36.28 56.00 -19.72 QP
10 1.8818 12.62 10.12 2274 46.00 -23.26 AVG
11 2.7820 23.56 10.13 33.69 56.00 -22.31 QP
12 2.7820 10.36 10.13 20.49 46.00 -25.51 AVG
Note:

Freqg. = Emission frequency in MHz

Reading level (dBuV) = Receiver reading

Corr. Factor (dB) = LISN factor + Cable loss

Measurement (dBuV) = Reading level (dBuV) + Corr. Factor (dB)

Limit (dBuV) = Limit stated in standard

Margin (dB) = Measurement (dBpV) — Limits (dBuV)

Q.P. =Quasi-Peak

AVG =average

* is meaning the worst frequency has been tested in the frequency range 150 kHz to 30MHz.

Measurements were conducted in all three channels (high, middle, low) and all modulation (802.11a,
802.11n(HT20), 802.11n(HT40), 802.11ac(VHT20), 802.11lac(VHT40), 802.11ac(VHT80) and the worst case
Mode (Highest channel and 802.11a) was submitted only.
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5.3. Maximum Conducted Output Power

5.3.1. Test Specification

FCC Partl5 E Section 15.407(a)& Part 2 J Section
2.1046

KDB662911 D01 Multiple Transmitter Output vO02r01
Test Method: KDB789033 D02 General UNII Test Procedures New
Rules v02r01 Section E

Test Requirement:

Frequency Band |, . .
(MHZ) Limit
5180 - 5240 24dBm(250mW) for client device
24dBm(250mW) or 11 dBm + 10
Limit: 5260 - 5320 log B, B is the 26 dB emission
bandwidth in megahertz
24dBm(250mW) or 11 dBm + 10
5470 - 5725 log B, B is the 26 dB emission
bandwidth in megahertz
5745 - 5825 30dBm(1W)
Test Setup: Wt L] 2
Power meter EUT
Test Mode: Transmitting mode with modulation

1. The testing follows the Measurement Procedure of
KDB789033 D02 General UNII Test Procedures New
Rules v02r01 Section E, 3, a

2. The RF output of EUT was connected to the power
meter by RF cable and attenuator. The path loss was
compensated to the results for each measurement.

3. Set to the maximum power setting and enable the
EUT transmit continuously.

5. Measure the conducted output power and record the

results in the test report.

Test Procedure:

Test Result: PASS
Conducted output power= measurement power
Remark: +10log(1/x) X is duty cycle=1, so 10log(1/1)=0

Conducted output power= measurement power

Page 14 of 126
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5.3.2. Test Instruments

Equipment Manufacturer Model Serial Number | Calibration Due
Spectrum Analyzer Agilent N9020A MY49100619 Jul. 04, 2023
Power Meter Agilent E4418B MY45100357 Jul. 04, 2023
Power Sensor Agilent 8481A MY41091497 Jul. 04, 2023
Combiner Box Ascentest  |AT890-RFB / /
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5.4. 6dB Emission Bandwidth

5.4.1. Test Specification

Test Requirement:

FCC CFR47 Part 15 Section 15.407(e)& Part 2 J Section
2.1049

Test Method:

KDB662911 D01 Multiple Transmitter Output vO2r01
KDB789033 D02 General UNII Test Procedures New
Rules v02r01 Section C

Limit: >500kHz

Test Setup: D L] _i) i
Spectrum Analyzer EUT

Test Mode: Transmitting mode with modulation

Test Procedure:

1. KDB789033 D02 General UNII Test Procedures New
Rules v02r01 Section C

2. Set to the maximum power setting and enable the
EUT transmit continuously.

3. Make the measurement with the spectrum analyzer's
resolution bandwidth (RBW) = 100 kHz. Set the
Video bandwidth (VBW) = 300 kHz. In order to make
an accurate measurement. The 6dB bandwidth must
be greater than 500 kHz.

4. Measure and record the results in the test report.

Test Result:

PASS

5.4.2. Test Instruments

Equipment Manufacturer Model Serial Number | Calibration Due
Spectrum Analyzer Agilent N9020A MY49100619 Jul. 04, 2023
Combiner Box Ascentest |AT890-RFB / /
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5.5. 26dB Bandwidth and 99% Occupied Bandwidth

5.5.1. Test Specification

: : 47 CFR Part 15C Section 15.407 (a)& Part 2 J Section
Test Requirement:

2.1049
KDB662911 D01 Multiple Transmitter Output vO2r01
Test Method: KDB789033 D02 General UNII Test Procedures New
Rules v02r01 Section D
Limit: No restriction limits
Test Setup: o° — _ﬁ _
Spectrum Analyzer EUT
Test Mode: Transmitting mode with modulation

1. KDB789033 D02 General UNII Test Procedures New
Rules v02r01 Section D

2. Set to the maximum power setting and enable the
EUT transmit continuously.

Test Procedure: 3. Make the measurement with the spectrum analyzer's
resolution bandwidth (RBW) = 1% to 5% of the OBW.
Set the Video bandwidth (VBW) = 3 *RBW. In order
to make an accurate measurement.

4. Measure and record the results in the test report.

Test Result: PASS

5.5.2. Test Instruments

Equipment Manufacturer Model Serial Number | Calibration Due
Spectrum Analyzer Agilent N9020A MY49100619 Jul. 04, 2023
Combiner Box Ascentest |AT890-RFB / /
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5.6. Power Spectral Density

5.6.1. Test Specification

Test Requirement:

FCC Partl5 E Section 15.407 (a)

Test Method:

KDB662911 D01 Multiple Transmitter Output vO2rO1
KDB789033 D02 General UNII Test Procedures New
Rules v02r01 Section F

<11.00dBm/MHz for Band 1 5150MHz-5250MHz(client
device)
<11.00dBm/MHz for Band 2A&2C 5250-5350&5470-

Limit: 5725
<30.00dBm/500KHz for Band 3 5725MHz-5850MHz
The e.i,r,p spectral density for Band 1 5150MHz — 5250
MHz should not exceed 10dBm/MHz

Test Setup: o° — _ﬁ _
Spectrum Analyzer EUT

Test Mode: Transmitting mode with modulation

Test Procedure:

1. Set the spectrum analyzer or EMI receiver span to
view the entire emission bandwidth.

1. Set RBW =510 kHz/1 MHz, VBW = 3*RBW, Sweep
time = Auto, Detector = RMS.

2. Allow the sweeps to continue until the trace stabilizes.
3. Use the peak marker function to determine the
maximum amplitude level.

4. The E.I.R.P spectral density used radiated test
method. At a test site that has been validated using the
procedures of ANSI C63.4 or the latest CISPR 16-1-4 for
measurements above 1 GHz, so as to simulate a near
free-space environment.

Test Result: PASS
5.6.2. Test Instruments
Equipment Manufacturer Model Serial Number | Calibration Due
Spectrum Analyzer Agilent N9020A MY49100619 Jul. 04, 2023
Combiner Box Ascentest |AT890-RFB / /
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5.7. Band edge

5.7.1. Test Specification

Report No.: TCT220819E034

Test Requirement:

FCC CFRA47 Part 15E Section 15.407

Test Method:

ANSI| C63.10 2013

In un-restricted band:
For Band 1&2A&2C: -27dBm/MHz

For Band 3:
Frequency Limit Frequency Limit
(MH2z) (dBm/MH2z) (MH2z) (dBm/MH2z)
<5650 -27 5850~5855 27~15.6
Limit: 5650~5700 -27~10 5855~5875 15.6~10
: 5700~5720 10~15.6 5875~5925 10~-27
5720~5725 15.6~27 > 5925 -27
E[dBuV/m] = EIRP[dBm] + 95.2 @3m
In restricted band:
Detector Limit@3m
Peak 74dBuV/m
AVG 54dBuV/m
Test Setup: - E
| ] —
2 —— N
Tes1 Foopve f S tagee | [Comiin—
Test Mode: Transmitting mode with modulation

Test Procedure:

1. The EUT was placed on the top of a rotating table 0.8
meters above the ground at a 3 meter camber. The table
was rotated 360 degrees to determine the position of the
highest radiation.

2. The EUT was set 3 meters away from the
interference-receiving antenna, which was mounted on
the top of a variable-height antenna tower.

3. The antenna height is varied from one meter to four
meters above the ground to determine the maximum
value of the field strength. Both horizontal and vertical
polarizations of the antenna are set to make the
measurement.

4. For each suspected emission, the EUT was arranged
to its worst case and then the antenna was tuned to
heights from 1 meter to 4 meters and the rota table was
turned from O degrees to 360 degrees to find the
maximum reading.

5. The test-receiver system was set to Peak Detect

Function and Specified Bandwidth with Maximum Hold

Page 19 of 126
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Report No.: TCT220819E034

Mode.

6. If the emission level of the EUT in peak mode was
10dB lower than the limit specified, then testing could be
stopped and the peak values of the EUT would be
reported. Otherwise the emissions that did not have
10dB margin would be re-tested one by one using peak,
guasipeak or average method as specified and then
reported in a data sheet.

Test Result:

PASS

Hotline: 400-6611-140
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5.7.2. Test Instruments

Report No.: TCT220819E034

Radiated Emission Test Site (966)

Name of Serial Calibration
Equipment Manufacturer Model Number Due

EMI Test Receiver R&S ESIB7 100197 Jul. 03, 2023

Spectrum Analyzer R&S FSQ40 200061 Jul. 03, 2023

Spectrum Analyzer Agilent N9020A MY49100619 | Jul. 04, 2023
Pre-amplifier SKET LNPAZ(%HSG_ SK2022101210 Feb. 24, 2023
Pre-amplifier SKET LNPA—S%)SA'OG' SK2052389203 Feb. 24, 2023
Pre-amplifier HP 8447D 2727A05017 | Jul. 03, 2023
Loop antenna Schwarzbeck FMZB1519B 00191 Jun. 11, 2024

Broadband Antenna| Schwarzbeck VULB9163 340 Jul. 05, 2024
Horn Antenna Schwarzbeck | BBHA 9120D 631 Jul. 05, 2024
Horn Antenna Schwarzbeck BBHA 9170 00956 Apr. 10, 2023
Coaxial cable SKET RC-18G-N-M / Feb. 24, 2024
Coaxial cable SKET RC_40G-K-M / Feb. 24, 2024
Antenna Mast Keleto CC-A-4M / /

EMI Test Software Tesc?]lrj]roplfgy EZ-EMC / /

Hotline: 400-6611-140

Tel: 86-755-27673339

Fax: 86-755-27673332
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5.7.3. Test Data

Report No.: TCT220819E034

AC20-5180
110.0 dBu¥/m FCC part 15.407 band edge (R¥E)
100
90 ( — \
] [ \‘h
70 j ﬁ L\HJ...
peak
60 ,’ ‘.
| \
50 | T
Had r
qg Pt bl e A A A A Al P "ave
-
Aaw—wwmwwwmﬁh—fﬁw-wwvwmm San il I
30 fe
20
10.0
5000.000 502000 504000 5060.00 508000  [(MHz) 512000 514000 516000 5180.00  5200.00
Site Polarization: Horizontal Temperature: 24(C)
Limit: FCC part 15.407 band edge (PK) Power. DC38V Humidity: 52 %
Frequency | Reading | Factor Level Limit  [Margin
No- | " "MHz) | (dBuv) | (dB/m) |(dBuv/m)|(@Buv/im)| (dB) |Petecter|P/F | Remark
1 5149.100 60.83 -8.48 52.35 7400 |-21.65| peak | P
2" 5150.000 44 .94 -8.48 36.46 5400 |-17.54| AVG | P
110.0 dBu¥/m FCC part 15.407 band edge (R¥E)
100
a0 _/,.-NW
80 {"",ﬂ‘k“—_}_“\
. R
" g
“/ \ peak
50 2
0 ” "y e PV TSI I P, MA,.MM*#W,«W*WNMWW ,.‘") \
1 \‘\“\AVE
30 " ST
20
10.0
5000.000 502000 504000 5060.00 508000  [(MHz) 512000 514000 5160.00 5180.00  5200.00
Site Polarization:  Vertical Temperature:  24('C)
Limit: FCC part 15.407 band edge (PK) Power; DC3.8V Humidity: 52 %
Frequency | Reading | Factor Level Limit  [Margin
No- | " MHz) | (dBuv) | (dB/m) |(dBuv/m)|(dBuv/im)| (dB) |DPetecter|P/F | Remark
1 5146.775 39.96 -8.48 31.48 5400 |-2252| AVG | P
2 5147.750 55.72 -8.48 47.24 74.00 |-26.76| peak | P

Hotline: 400-6611-140

Tel: 86-755-27673339
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Report No.: TCT220819E034

AC20-5240
110.0 dBu¥/m
100 ("‘V‘“’\\
0 rf"‘“‘n‘—'\‘\._‘\
80 ‘.
“l FCC|part 15.407 hand edge [PK)
70 ‘
60 !
\ FCC|part 15.407 hand edge [AYG)
. MM
A F
ot abo, ]
40 u“!‘h! %M Ptrpis bl e ribdidl s A
F\"'\w, et 2 ipeak
e i’ ROMFRIRRSE S
" B = SERA i
| AVG
20
10.0
5230.000 5253.00 52/6.00 529900 532200  (MHz2) 5368.00 5391.00 541400 5437.00 5460.00
Site Polarization: Horizontal Temperature: 24(C)
Limit: FCC part 15.407 band edge (PK) Power: DC3.8V Humidity: 52 %
Frequency | Reading | Factor Level Limit  [Margin
No- | " MHz) | (dBuv) | (@B/m) |(dBuV/m)|(cBuv/m)| (dB) | C=ectr |P/F | Remark
1 5350.204 52.56 -8.40 4416 7400 |-29.84| peak | P
2 5350.204 41.78 -8.40 33.38 5400 |-20.62| AVG | P
110.0 dBu¥/m
100
a0 M
- ’""\\
n FCC|part 15.407 and edge [PK)
70
ol |
\ FCC|part 15.407 Band edge [AYG)
1
w0 \ WWWMW - PRI VU T .
W v—wwﬁpea
MWM“‘WM-WWM %
30 o
T | AVG
20
10.0
5230.000 525300 5276.00 529900 532200  (MHz) 5368.00 5391.00 541400 543700 5460.00
Site Polarization:  Vertical Temperature: 24(C)
Limit: FCC part 15.407 band edge (PK) Power: DC3.8V Humidity: 52 %
Frequency | Reading | Factor Level Limit  [Margin
No- | MHz) | (dBuv) | (dB/m) |(@Buvim)|(dBuvim)| (dB) |P=tecter |P/F| Remark
1 5353.654 51.60 -8.40 43.20 74.00 |-30.80| peak | P
2 5356.557 39.44 -8.40 31.04 5400 |-2296| AVG | P
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AC40-5190
110.0 dBu¥/m ECC part 15.407 band edge (B¥E)
100
e
- /f”” ™
/[ peak
70 il
60 L } AVG
mn
50 Wfﬁ” —
0 WWWWWW M
—
‘WW»—-N!MMWM“-‘*
30 i
20
10.0
5000.000 5021.00 504200 5063.00 5084.00 (MHz) 5126.00 5147.00 5168.00 5189.00  5210.00
Site Polarization: Horizontal Temperature:  24(C)
Limit: FCC part 15.407 band edge (PK) Power: DC38V Humidity: 52 %
Frequency | Reading | Factor Level Limit  [Margin
No- | "(MHz) | (@Buv) | (dB/m) |(dBuv/m)|(@Buvim)| (dB) |Petester|P/F| Remark
1 5149.914 69.69 -8.48 61.21 7400 |[-12.79| peak | P
2 * | 5150.000 50.12 -8.48 41.64 5400 |[-12.36| AVG | P
110.0 dBu¥/m FCC part 15.407 band edge (R¥E)
100
90 [f‘,w ,,.‘**—,\\
80 / — i M “\\
[ ‘
70 | Ipea
60 J \
/ AVG
50
f
A0 Hhacrtemcssbimn oot i el gl st ot poross s bt e s — A
2
hx,.*-"
3[' " ny ey M
20
10.0
5000.000 5021.00 504200 506300 5084.00  (MHz) 5126.00 514700 5168.00 518900  5210.00
Site Polarization:  Vertical Temperature: 24(C)
Limit: FCC part 15.407 band edge (PK) Power. DC38V Humidity: 52 %
Frequency | Reading | Factor Level Limit  [Margin

No. Detector |P/F | Remark

(MHz) (dBuV) | (dB/m) |(dBuV/m)|(dBuV/m)| (dB)

5150.000 58.63 -8.48 50.15 74.00 |-23.85| peak | P
2 " | 5150.000 42.80 -8.48 34.32 54.00 |-19.68| AVG | P
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Report No.: TCT220819E034

AC40-5230
110.0 dBu¥/m
100
a0 MM
N
||~\ FCC|part 15.407 band edge (PK)
70
. i
l FCC|part 15.407 hand edge [AYG)
50 \\ ;
s
'W‘WM,L.
" A a2 TSR R RO
Mwm.. 3 "' peak
me-.wwwm,\‘w%ma‘mﬂxﬂ* N
30 e A G
20
10.0
5210.000 5235.00 5260.00 528500 531000  [(MHz) 5360.00 5385.00  5410.00 5435.00  S5460.00
Site Polarization:  Horizontal Temperature: 24(C)
Limit: FCC part 15.407 band edge (PK) Power: DC3.8V Humidity: 52 %
Frequency | Reading | Factor Level Limit [Margin
No- | MHz) | (dBuUV) | (dB/m) |(dBuV/m)|(dBuvim)| (aB) |Petestr|P/F| Remark
1 5350.281 52.81 -8.40 44.41 7400 |-2959| peak | P
2" 5350.281 41.49 -8.40 33.09 5400 |-2091| AVG | P
110.0 dBu¥/m
100
90 f’f‘ o \\\
80 oy ek,
{rf’ ! wk FCC|part 15.407 Band edge (PK)
70
o \\
} FCC|part 15.407 hand edge [AYG)
50 T
2
40 \' hratbncatey, TP T U RO PRI 1 NP R 8 L
30 M AR AN It e ¥ AT e
e e AV G
20
100
5210.000 523500 526000 528500 531000  (MHz] 5360.00 5385.00 541000 543500  5460.00
Site Polarization:  Vertical Temperature:  24(C)
Limit: FCC part 15.407 band edge (PK) Power: DC3.8V Humidity: 52 %
Frequency | Reading | Factor Level Limit  [Margin
No- | MHz) | (dBuV) | (dB/m) |(dBuV/m)|(c@Buv/im)| (aB) |P=tecter|P/F | Remark
1 5350.188 38.90 -8.40 30.50 5400 |-23.50| AVG | P
2 5358.719 50.22 -8.40 41.82 74.00 |-32.18| peak | P

Hotline: 400-6611-140
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AC80-5210
110.0 dBu¥/m FCC part 15.407 band edge [R¥E)
100
90 P e Y e TVRIR
I e [ m’\
80 mi If
70 fj |peak
60 .|I‘ { \
, AVG
” AR 7
1
40 W&MWWW MJFJ“*M—M
A
M«Mr-""“"”"’wﬂr i
30 e T s
20
10.0
5000.000 502500 5050.00 507500 5100.00  (MHz) 5150.00 517500 520000 522500  5250.00
Site Polarization:  Horizontal Temperature:  24('C)
Limit: FCC part 15.407 band edge (PK) Power: DC38V Humidity: 52 %
Frequency | Reading | Factor Level Limit [Margin
No- | " (MHz) | (dBuv) | (dB/m) |(dBuv/m)|(dBuv/im)| (dB) |Pte<ter|P/F| Remark
1* | 5149.344 52.20 -8.48 43.72 54.00 [-10.28| AVG | P
2 5149.719 70.45 -8.48 61.97 74.00 |(-12.03| peak | P
110.0 dBu¥/m FCC part 15.407 band edge (R¥F)
100
90
20 T
MM o
" i ™
/ peak
60
2 M
50 WWW ] VG
40 N T TR SO T TR R R TR W&M 4 .(‘{
R s
ert
30 TN TRt A
20
10.0
5000.000 5025.00 5050.00 5075.00  5100.00  (MHz) 5150.00 517500 520000 522500  5250.00
Site Polarization:  Vertical Temperature: 24(C)
Limit: FCC part 15.407 band edge (PK) Power. DC38V Humidity: 52 %
Frequency | Reading | Factor Level Limit  [Margin

No. Detector |P/F | Remark

(MHz) (dBuV) | (dB/m) |(dBuV/m)|(dBuv/m)| (dB)

1" | 5146.313 45.10 -8.48 36.62 54.00 |-17.38| AVG | P
2 5148.188 61.59 -8.48 53.11 74.00 |-20.89| peak | P
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Report No.: TCT220819E034

AC80-5210
110.0 dBu¥/m
100
90 ”..;..-ur-" ey,
80 ] e N\
‘\\ FCC|part 15.407 Band edge [PK)
70
60 \\ "
\ FCC|part 15.407 hand edge [A¥G)
10 "WLM‘.\ M‘T'L\'M gVt fmpes g Mgt | ok " I " L
T 1’““*"“@\% ) Tt bt eak
"t
30 i BT o s
AVG
20
100
5170000 5199.00 522800 525700 5286.00  [MHz) 534400 5373.00 540200 5431.00  5460.00
Site Polarization: Horizontal Temperature: 24(°C)
Limit: FCC part 15.407 band edge (PK) Power: DC38V Humidity: 52 %
Frequency | Reading | Factor Level Limit  [Margin
No- | "(MHz) | (dBuv) | (dB/m) |(dBuv/m)|(@Buvim)| (aB) |Petectr|P/F| Remark
1 * | 5350.597 40.95 -8.40 32.55 5400 |[-2145| AVG | P
2 5354.368 53.69 -8.40 4529 74.00 |[-28.71| peak | P
110.0 dBu¥/m
100
% f*""\f‘\m‘-‘».w
w“ M w'a\v\/..‘
“”MTL"""“‘“""% ] FCC|part 15.407 Band edge [PK)
ol ]
“ !\
IL FCC|part 15.407 and edge [A¥G)
50 Lyl .
\~ WWWMM%
40 h de n CPRFRAPRINT I W 7 S — eak
b,
320 B i "2‘_
S o o= AVG
20
10.0
5170.000 5199.00 522800 525700 5286.00  (MHz) 534400 537300 540200 5431.00 5460.00
Site Polarization:  Vertical Temperature: 24(C)
Limit: FCC part 15.407 band edge (PK) Power: DC3.8VY Humidity: 52 %
Frequency | Reading | Factor Level Limit  [Margin
No- | MHz) | (dBuv) | (dB/m) |(@Buvim)|(dBuv/im)| (dB) |P=teeer [P/F| Remark
1 5350.000 48.63 -8.40 40.23 7400 |-33.77| peak | P
2 5350.000 38.02 -8.40 29.62 54.00 |-2438| AVG | P

Hotline: 400-6611-140
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AC20-5745

120.0 dBu¥/m

Report No

FCC part 15.407 band edge B3 [PK]

.. TCT220819E034

110

Margin

|IRJ‘/‘H}

100

1

90

80

70

peak

60

50

40 WMMWW‘-“ "

30

20.0

5600.000 5616.00 5632.00 5648.00

5664.00 (MH

z] 5696.00 5712

.00 5728.00 5744.00 5760.00

Site Polarization: Horizontal Temperature: 24(C)
Limit: FCC part 15.407 band edge B3 (PK) Power; DC38V Humidity: 52 %
Frequency | Reading | Factor Level Limit  [Margin
No- | “MHz) | (@Buv) | (dB/m) |(dBuv/m)|(@Buvim)| (dB) |Pstectr|P/F | Remark
1" 5647.340 53.15 -7.88 4527 68.20 |-22.93| peak | P
120.0 dBu¥/m FCC part 15.407 band edge B3 [PK)
Margin 'IH//
110 ///__/J//
100 W
/ 1
a0 //‘/ AT
- /4/ / \
70 ;? r I\\
60 | w“ eak
50 M
: i
40 s Mo Anbbriocs iy
30
20.0
5600.000 5616.00  5632.00 564800 566400  [MHz) 5696.00 571200 5728.00 574400  5760.00
Site Polarization:  Vertical Temperature:  24(C)
Limit: FCC part 15.407 band edge B3 (PK) Power: DC38V Humidity: 52 %
Frequency | Reading | Factor Level Limit  [Margin
NO- | "MHz) | (dBuv) | (dB/m) |(dBuvim)|(dBuv/im)| (dB) |P=te<ter [P/F| Remark
1 5642.500 50.22 -7.89 42.33 68.20 |-25.87| peak | P

Hotline: 400-6611-140

Tel: 86-755-27673339
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AC20-5825

Report No.: TCT220819E034

120.0 dBu¥/m
Y
100 L el [ P,

nl {

RN

ol |

RN

~

70 J}" Frr'.r_lar‘:l‘E‘CI?han gdge B3 (PK
IF % Margin -6 dB -\\_
) Poigh
50 w . 4
WWWMWPB*
10
30
20.0
5810.000 582400 583800 585200 586600  [MHz) 580400 590800 592200 593600  5950.00
Site Polarization: Horizontal Temperature:  24(C)
Limit: FCC part 15.407 band edge B3 (PK) Power: DC38V Humidity: 52 %
Frequency | Reading | Factor Level Limit  [Margin
No- | " MHz) | (dBuVv) | (dB/m) |(dBuV/m)|(dBuV/m)| (dB) | D=teeter |P/F | Remark
1 5932.203 53.74 -6.97 46.77 68.20 |-21.43| peak | P
120.0 dBu¥/m
N
=
100 o .
_“'\\ \
a0 T N
80 \‘\\
70 / \ ECC pa1 gdge B3 (PK|
Margin -§ dB .
60
50
1
40 WMWMMWWWMM““
30
200
5810.000 582400 583800 585200 586600  (MHz) 589400 590800 592200 593600  5950.00
Site Polarization:  Vertical Temperature:  24('C)
Limit: FCC part 15.407 band edge B3 (PK) Power: DC3.8V Humidity: 52 %
Frequency | Reading | Factor Level Limit  [Margin
No- | “MHz) | (@Buv) | (dB/m) |(dBuv/m)|@Buvim)| (dB) |Pstecter|P/F | Remark
1 5932.080 50.89 -6.97 43.92 68.20 |-24.28| peak | P

Hotline: 400-6611-140
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AC40-5755

120.0 dBu¥/m FCC part 15.407 band edge B3 [PK)

110 M;"'%( §
100 /,":_F//}I
o //// A

80 /? f \
0 ::z/ = i Wpeﬂk
60 !
1 | M
50 gl
_WMMJMMMW

‘DMMW-T

30

20.0

5600.000 5618.00  5636.00 5654.00  5672.00  (MHz) 570800 5726.00 574400 576200  5780.00
Site Polarization: Horizontal Temperature: 24(C)
Limit: FCC part 15.407 band edge B3 (PK) Power: DC3.8V Humidity: ~ 52%

Frequency | Reading | Factor Level Limit  [Margin

No. Detector |P/F | Remark

(MHz) | (dBuv) | (dB/m) |(dBuvim)|(dBuv/m)| (dB)
1 5646.305 56.16 -7.88 48.28 68.20 |-19.92| peak | P
120.0 dBu¥/m FCC part 15.407 band edge B3 [PK)

- Hj});‘ db
100 K//J
" e .
" e [
N / \

70 2 &
~ /
]
50 ]
50 A W w eak
1
A0 Beutodansadbainit '—ﬁwm‘i—d‘¥‘ A e o LY
30
20.0
5600.000 561800 563600 565400 567200  [MHz) 5708.00 572600 574400 576200  5780.00
Site Polarization: ~ Vertical Temperature:  24('C)
Limit: FCC part 15.407 band edge B3 (PK) Power: DC3.8V Humidity: 52 %
Frequency | Reading | Factor Level Limit [Margin

No. Detector |[P/F | Remark

(MHz) (dBuV) | (dB/m) |(dBuV/m)|(dBuV/m)| (dB)
1+ | 5648172 | 50.88 | -7.87 | 43.01 | 6820 |-2519| peak | P
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AC40-5795

120.0 dBuV¥/m

1o \\‘

100 \“-\
. i e N
ol | 1 NN

23 (PK]
W ‘MMH‘I Margin - dB K
60
W

50 MM*‘WM A i

10 peak

30

20.0

5760.000 577900 579800 5817.00 583600  [MHz] 587400 5893.00 591200 5931.00  5950.00
Site Polarization: Horizontal Temperature:  24(C)
Limit: FCC part 15.407 band edge B3 (PK) Power: DC38V Humidity: 52 %

Frequency | Reading | Factor Level Limit  [Margin

No. Detector |P/F | Remark

(MHz) (dBuV) | (dB/m) |(dBuV/m)|(dBuV/m)| (dB)

1 5931.618 52.30 -6.97 4533 68.20 |-22.87| peak | P
120.0 dBu¥/m

110 \}\-._

YT
100 T

0 M, \\\

80 x \ ]

70 ECC pary 15 407 ban @ [PK]
/ \ Margin -§ dB \

60

50 i LiL T
bt

40 eak

30

20.0

5760.000 5779.00 579800  5817.00 583600  [MHz) 587400 5893.00 591200  5931.00  5950.00
Site Polarization:  Vertical Temperature:  24(C)
Limit: FCC part 15.407 band edge B3 (PK) Power: DC3.8V Humidity: 52 %

Frequency | Reading | Factor Level Limit  [Margin

No. Detector |P/F | Remark

(MHz) (dBuV) | (dB/m) |(dBuV/m)|(dBuV/m)| (dB)
1+ | 5935988 | 49584 | -696 | 4288 | 6820 |-25.32| peak | P
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ACB80-5775

120.0 dBu¥/m

J \

. /T 2\
" 74 N
" ) /4 i N\
, /) | I
o / | | toum g

50 1 ; WNM%WI |
2
40 Iy MNW wwwww\m‘ﬁ“‘m eak

VA
30
200
5600.000 563500 56/0.00 570500 5740.00  (MHz) 5810.00 584500  5880.00 591500  5950.00
Site Polarization: Horizontal Temperature:  24(C)
Limit: FCC part 15.407 band edge B3 (PK) Power: DC3.8V Humidity: 52 %
Frequency | Reading | Factor Level Limit  [Margin

No. Detector |P/F | Remark

(MHz) (dBuV) | (dB/m) |(dBuV/m)|(dBuV/m)| (dB)

1 5647.250 5458 -7.88 46.70 68.20 |-21.50| peak | P
2 5932.238 51.60 -6.97 4463 68.20 |-23.57| peak | P
120.0 dBu¥/m

110

7 \
" e N
" /4 AN
a0 zfy I B AN

} Margin - dB

60

Y RaTTIR:
40 b riar i I

30

20,0

5600.000 5635.00 5670.00 570500  5740.00  (MHZ) 581000 584500  5880.00 591500  5950.00
Site Polarization:  Vertical Temperature:  24(C)
Limit: FCC part 15.407 band edge B3 (PK) Power: DC38V Humidity: 52 %

Frequency | Reading | Factor | Level Limit  |Margin

No. Detector |P/F | Remark

(MHz) (dBuV) | (dB/m) |(dBuV/m)|(dBuV/m)| (dB)

17| 5649.481 54.56 -7.87 46.69 68.20 |-21.51| peak | P
2 5924.100 51.77 -7.00 4477 68.87 |-24.10| peak | P

Note: All modulation (802.11a, 802.11n, 802.11ac) have been tested, only the worst case in 802.11ac be reported.
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5.8. Unwanted Emissions
5.8.1. Test Specification

Report No.: TCT220819E034

Test Requirement:

FCC CFRA47 Part 15 Section 15.407 & 15.209 & 15.205

Test Method:

KDB 789033 D02 v02r01

Frequency Range:

9kHz to 40GHz

Measurement Distance:

3m

Antenna Polarization:

Horizontal & Vertical

Operation mode:

Transmitting mode with modulation

Receiver Setup:

Freguency Detector RBW VBW Remark
9kHz- 150kHz | Quasi-peak | 200Hz 1kHz Quasi-peak Value
150kHz- Quasi-peak 9kHz 30kHz | Quasi-peak Value
30MHz
30MHz-1GHz | Quasi-peak | 120KHz | 300KHz | Quasi-peak Value
Peak 1MHz 3MHz Peak Value
Above 1GHz Peak 1MHz 10Hz Average Value

Unwanted spurious emissions fallen in restricted bands
per FCC Part15.205 shall comply with the
general field strength limits set forth in § 15.209 as

below table,
In restricted bands:

Frequency Detector Limit@3m
Peak 74dBpV/im
Above 1G AVG 54dBuV/m
- Frequenc Field Strength Measurement
Limit: q Y (microvolts/meter) Distance (meters)
0.009-0.490 2400/F(KHz) 300
0.490-1.705 24000/F(KHz) 30
1.705-30 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3
In un-restricted bands: 68.2dBuV/m
For radiated emissions below 30MHz
hstange = Im
Compwier =
-— —
| — Pre -Amphificr -
Test setup: e = gl

| Cirgrinad Plame

30MHz to 1GHz

Hotline: 400-6611-140

Tel: 86-755-27673339
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Report No.: TCT220819E034

[———]
H Antenna Tower
S P S Search
EUT V |1 Antenna
4m /
RF Test
A Receiver
n H : % ~
; F I T
Tum | 0%, i oim 3
able A A D
P o=
H H H 1 1
” - /J - - g
Ground Plane
Above 1GHz

Test Procedure:

1. The EUT was placed on the top of a rotating table 0.8
meters above the groundat a 3 meter camber. The table
was rotated 360 degrees todetermine the position of the
highest radiation.

2. The EUT was set 3 meters away from the
interference-receiving antenna, whichwas mounted on
the top of a variable-height antenna tower.

3. The antenna height is varied from one meter to four
meters above the ground to determine the maximum
value of the field strength. Both horizontal and vertical
polarizations of the antenna are set to make the
measurement.

4. For each suspected emission, the EUT was arranged
to its worst case and thenthe antenna was tuned to
heights from 1 meter to 4 meters and the rotatablewas
turned from O degrees to 360 degrees to find the
maximum reading.

5. The test-receiver system was set to Peak Detect
Function and SpecifiedBandwidth with Maximum Hold
Mode.

6. If the emission level of the EUT in peak mode was
10dB lower than the limitspecified, then testing could be
stopped and the peak values of the EUT wouldbe
reported. Otherwise the emissions that did not have
10dB margin would bere-tested one by one using peak,
quasi-peak or average method as specified andthen
reported in a data sheet.

Test results:

PASS

Hotline: 400-6611-140
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I C I Report No.: TCT220819E034

5.8.2. Test Data

Please refer to following diagram for individual

Below 1GHz
Horizontal:
80.0 dBu¥/m
70
60
HCC Pait 15C|RE_Bm
50 wgin A dR
| ' ;
40 | : 5
30 _fi.umw
, ] 3 o JTAP
20 T T, Jé‘_m NN ‘
M pel bl i 2V . f"vw W B
10
0.0
30.000 60.000 90.000 [MHz) 300.000 £00.000 1000.000
Site #2 3m Anechoic Chamber Polarization: Horizontal Temperature: 24.1(C)  Humidity: 52 %
Limit: FCC Part 15C RE_3m Power: DC 3.8V
Frequency | Reading | Factor Level Limit |Margin
No- | " "MHz) | (dBuv) | (dB/m) |(dBuv/m)|(dBuv/m)| (dB) |P=ecer |P/F| Remark
1 38.8878 9.60 13.84 23.44 40.00 |-16.56| QP P
2 64.8865 10.46 12.12 2258 40.00 |-17.42| QP P
3 127.6645 10.28 12.46 2274 4350 |-20.76| QP P
4 245.0900 11.17 12.68 23.85 46.00 |-2215| QP P
5 308.9126 22,76 14.01 36.77 46.00 | -9.23 QP P
6~ 716.6820 17.95 23.25 41.20 46.00 | -4.80 QP P
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I C I Report No.: TCT220819E034

Vertical:
80.0 dBu¥/m
70
60
HCC Pajgt 15C|RE_Bm
50 ugin 6 JdR
|
40 | : 8
K | 4 Jﬂk
3 5
30 2 3 * s
A O v
2 UM I M% ¥ T
10
0.0
30.000 60.000 90.000 (MHz) 300.000 600.000 1000.000
Site #2 3m Anechoic Chamber Polarization: Vertical Temperature: 24.1(C)  Humidity: 52 %
Limit: FCC Part 15C RE_3m Power: DC 3.8 V
Frequency | Reading | Factor Level Limit |Margin

No. Detector |P/F | Remark

(MHz) (dBuV) | (dB/m) |(dBuV/m)|(dBuV/m)| (dB)

* 39.0244 21.35 13.86 35.21 40.00 | 479 | QP
51.8430 15.50 13.66 29.16 40.00 |-10.84| QP
127.6645 19.18 12.46 31.64 4350 |-11.86| QP
154.8204 20.14 13.37 33.51 4350 |-999 | QP
316.5889 17.55 14.29 31.84 46.00 |-14.16| QP
6 724.2610 15.76 23.41 39.17 46.00 |-6.83 | QP P

—_

| h~lw| N
T|T0|T|T|TDO

Note: 1.The low frequency, which started from 9KHz~30MHz, was pre-scanned and the result which was 20dB lower than
the limit line per 15.31(0) was not reported

2. Measurements were conducted in all three channels (high, middle, low) and all modulation (802.11a,
802.11n(HT20), 802.11n(HT40), 802.11ac(VHT20), 802.11ac(VHT40), 802.11ac(VHT80) and the worst case
Mode (Highest channel and 802.11a) was submitted only.

3.Measurement (dBuV) = Reading level + Correction Factor , correction Factor= Antenna Factor + Cable loss —
Pre-amplifier.
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Modulation Type: Band 1
11a CH36: 5180MHz
Frequency| Ant. Pol. rgai;ilrfg reaASi/ng Cnolzr;iig? Emission Level [Peak limit| AV limit | Margin
(MH2) HY | e | @B | (aimy [ Peak ~v | (@Buv/m) | (dBuv/m) | (dB)
(dBuV/m) | (dBpv/m)

10360 H 38.14 --- 8.02 46.16 --- 68.2 --- -22.04
15540 H 38.58 --- 9.87 48.45 --- 74 54 -5.55
- H — - - — — — — —
10360 \% 38.03 - 8.02 46.05 --- 68.2 --- -22.15
15540 \ 38.26 --- 9.87 48.13 --- 74 54 -5.87
- V. = - - - — === - -
11a CH40: 5200MHz
Frequency| Ant. Pol. r::dailrlfg reaA(;i/ng iolifcig? Emission Level [Peak limit| AV limit | Margin
(MHz) HV | ey | @eay) | (@i [ Peak v (@Buv/m)| (dBuv/m) | (dB)

(dBuV/m) | (dBpv/m)

10400 H 39.41 --- 7.97 47.38 --- 68.2 --- -20.82
15600 H 38.32 --- 9.83 48.15 --- 74 54 -5.85
- H - - - - - y3 - -
10400 V 40.69 --- 7.97 48.66 --- 68.2 -—- -19.54
15600 \Y 38.25 --- 9.83 48.08 --- 74 54 -5.92
— Vv — z — — s — o —
11a CH48: 5240MHz
Frequency| Ant. Pol. PEEIS AV Correctio | Erission Level | peak limit| AV limit Margin
(MH2) HV reading | reading | n Factor (@Buv/m) | @Buvim)|  (dB)

@Buv) | (dBuv) | (dB/m) | Peak AV
(dBuV/m) | (dBpv/m)

10480 H 38.56 --- 7.97 46.53 --- 68.2 -—- -21.67
15720 H 37.28 --- 9.83 47.11 --- 74 54 -6.89
- H - - - - - - - -
10480 \ 38.96 --- 7.97 46.93 --- 68.2 -—- -21.27
15720 \ 36.84 --- 9.83 46.67 --- 74 54 -7.33
— Vv — — — — — — — —
11n(HT20) CH36: 5180MHz
Frequency| Ant. Pol. rgaedai‘rlfg reaASi/ng ioli;ecig? Emission Level [Peak limit| AV limit | Margin
(MHz) HV | By | @Bwv) | (sim) [ Peak v (dBuV/m)| (dBuv/m)|  (dB)

(dBuV/m) | (dBpv/m)

10360 H 41.05 --- 8.02 49.07 --- 68.2 -—- -19.13
15540 H 37.67 --- 9.87 47.54 --- 74 54 -6.46
- H - £ - - - - 14 -
10360 V 42.19 --- 8.02 50.21 --- 68.2 -—- -17.99
15540 \ 37.54 - 9.87 47.41 --- 74 54 -6.59
— Vv N — — — — pd — —

Hotline: 400-6611-140

Tel: 86-755-27673339

Fax: 86-755-27673332
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Report No.: TCT220819E034

11n(HT20) CH40: 5200MHz
Frequency| Ant. Pol. Peak AV Correctio | gmission Level [ Ppeak limit| AV limit Margin
(MHz) HV reading | reading | n Factor (dBuv/m) | (@Bpv/m) (dB)
@Bpv) | @Buv) | (@B/m) [ Peak AV
(dBuV/m) | (dBuV/m)

10400 H 40.26 --- 7.97 48.23 --- 68.2 --- -19.97
15600 H 38.59 --- 9.83 48.42 --- 74 54 -5.58
— H — iy — — Y — 4 —
10400 \Y 40.41 --- 7.97 48.38 --- 68.2 --- -19.82
15600 V 37.66 --- 9.83 47.49 --- 74 54 -6.51
- vV ~e_ - - - - - - -
11n(HT20) CH48: 5240MHz
Frequency| Ant. Pol. Pe"’.‘" AV Correctio | gmission Level [ Ppeak limit| AV limit Margin
(MHz) HV reading | reading | n Factor (dBuv/m) | (@Bpv/m) (dB)

@Buv) | @Buv) | (@B/m) [ Peak AV
(dBuV/m) | (dBuV/m)

10480 H 41.21 --- 7.97 49.18 --- 68.2 A -19.02
15720 H 39.79 --- 9.83 49.62 --- 74 54 -4.38
- H — - - — - — - —
10480 \% 40.35 --- 7.97 48.32 --- 68.2 --- -19.88
15720 \ 39.42 - 9.83 49.25 --- 74 54 -4.75
- vV - - - - - - - -
11n(HT40) CH38: 5190MHz
Frequency| Ant. Pol. Pea}k AV Correctio | pission Level Peak limit| AV limit | Margin
(MHz) HV reading | reading | n Factor (dBuv/m) | (@Bpv/m) (dB)

@Bpv) | @Buv) | (@B/m) [ Peak AV
(dBuV/m) | (dBuV/m)

10380 H 39.87 --- 7.75 47.62 --- 68.2 --- -20.58
15570 H 37.14 --- 9.87 47.01 --- 74 54 -6.99
—— H ) _ - - — — \J — —
10380 \ 40.49 --- 7.75 48.24 --- 68.2 - -19.96
15570 V 37.62 -—- 9.87 47.49 --- 74 54 -6.51
- Y, - . - - AT - A -
11n(HT40) CH46: 5230MHz
Frequency| Ant. Pol. PR AV Correctio | erission Level | peak limit| AV limit Margin
(MH2) HIV reading | reading | n Factor (@Buv/m) | @Buvim)|  (dB)

@Buv) | (dBuv) | (dB/m) | Peak AV
(dBpVv/m) | (dBuv/m)

10460 H 41.56 --- 7.97 49.53 --- 68.2 --- -18.67
15690 H 38.91 --- 9.83 48.74 --- 74 54 -5.26
- H - - - - - - - -
10460 V 41.14 --- 7.97 49.11 --- 68.2 A -19.09
15690 \% 38.38 --- 9.83 48.21 --- 74 54 -5.79
— Vv — — — — — — — —

Hotline: 400-6611-140

Tel: 86-755-27673339

Fax: 86-755-27673332

Page 38 of 126

http://www.tct-lab.com




TCT
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11ac(VHT20) CH36: 5180MHz
Frequency| Ant. Pol. Peak AV Correctio | gmission Level [ Ppeak limit| AV limit Margin
(MHz) HV reading | reading | n Factor (dBuv/m) | (@Bpv/m) (dB)
@Bpv) | @Buv) | (@B/m) [ Peak AV
(dBuV/m) | (dBuV/m)

10360 H 40.93 - 8.02 48.95 --- 68.2 --- -19.25
15540 H 37.15 --- 9.87 47.02 --- 74 54 -6.98
— H — iy — — Y — 4 —
10360 \% 38.37 --- 8.02 46.39 --- 68.2 --- -21.81
15540 V 39.54 -—- 9.87 49.41 --- 74 54 -4.59
- vV ~e_ - - - - - - -
11ac(VHT20) CH40: 5200MHz
Frequency| Ant. Pol. Pe"’.‘" AV Correctio | gmission Level [ Ppeak limit| AV limit Margin
(MHz) HV reading | reading | n Factor (dBuv/m) | (@Bpv/m) (dB)

@Buv) | @Buv) | (@B/m) [ Peak AV
(dBuV/m) | (dBuV/m)

10400 H 39.29 --- 7.97 47.26 --- 68.2 A -20.94
15600 H 38.81 --- 9.83 48.64 --- 74 54 -5.36
- H — - - — - — - —
10400 \% 39.54 --- 7.97 47.51 --- 68.2 --- -20.69
15600 \ 38.95 --- 9.83 48.78 --- 74 54 -5.22
- vV - - - - - - - -
1lac(VHT20) CH48:5240
Frequency| Ant. Pol. Pea}k AV Correctio | pission Level Peak limit| AV limit | Margin
(MHz) HV reading | reading | n Factor (dBuv/m) | (@Bpv/m) (dB)

@Bpv) | @Buv) | (@B/m) [ Peak AV
(dBuV/m) | (dBuV/m)

10480 H 37.74 --- 7.97 45.71 --- 68.2 --- -22.49
15720 H 37.45 --- 9.83 47.28 --- 74 54 -6.72
—— H ) _ - - — — \J — —
10480 \% 38.88 --- 7.97 46.85 --- 68.2 --- -21.35
15720 V 38.36 -—- 9.83 48.19 --- 74 54 -5.81
- Y, - . - - AT - A -
1lac(VHT40) CH38:5190
Frequency| Ant. Pol. PR AV Correctio | erission Level | peak limit| AV limit Margin
(MH2) HIV reading | reading | n Factor (@Buv/m) | @Buvim)|  (dB)

@Buv) | (dBuv) | (dB/m) | Peak AV
(dBpVv/m) | (dBuv/m)

10380 H 40.13 --- 7.75 47.88 --- 68.2 --- -20.32
15570 H 39.56 --- 9.87 49.43 --- 74 54 -4.57
- H - - - - - - - -
10380 V 38.82 --- 7.75 46.57 --- 68.2 A -21.63
15570 \ 38.27 --- 9.87 48.14 --- 74 54 -5.86
— Vv — — — — — — — —

Hotline: 400-6611-140

Tel: 86-755-27673339

Fax: 86-755-27673332
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11ac(VHT40) CH46:5230
Frequency| Ant. Pol. Peak AV Correctio | gmission Level [ Ppeak limit| AV limit Margin
(MHz) HV reading | reading | n Factor (dBuv/m) | (@Bpv/m) (dB)
@Bpv) | @Buv) | (@B/im) [ Peak AV
(dBuV/m) | (dBuV/m)
10460 H 38.47 --- 7.97 46.44 --- 68.2 --- -21.76
15690 H 38.62 --- 9.83 48.45 --- 74 54 -5.55
— H — iy — — Y — 4 —
10460 \% 39.85 --- 7.97 47.82 --- 68.2 --- -20.38
15690 \% 37.23 --- 9.83 47.06 --- 74 54 -6.94
- vV ~e_ - - - - - - -
11ac(VHT80) CH42:5210
Frequency| Ant. Pol. Pe"’.‘k AV Correctio | gmission Level [ Ppeak limit| AV limit Margin
(MHz) HV reading | reading | n Factor (dBuv/m) | (@Bpv/m) (dB)
@Buv) | @Buv) | (@B/m) [ Peak AV
(dBuV/m) | (dBuV/m)
10420 H 41.34 --- 7.96 49.3 --- 68.2 --- -18.9
15630 H 39.75 --- 9.84 49.59 --- 74 54 -4.41
- H — - - — - — - —
10420 \% 41.52 --- 7.96 49.48 --- 68.2 --- -18.72
15630 V 39.17 --- 9.84 49.01 --- 74 54 -4.99
- vV - - - - - - - -
Note:

1. Emission Level=Peak Reading + Correction Factor; Correction Factor= Antenna Factor + Cable loss — Pre-amplifier

Margin (dB) = Emission Level (Peak) (dBuV/m)-Average limit (dBuV/m)

2
3. The emission levels of other frequencies are very lower than the limit and not show in test report.
4. Measurements were conducted from 1 GHz to the 10th harmonic of highest fundamental frequency. The highest test

frequency is 40GHz.

5. Data of measurement shown “--“in the above table mean that the reading of emissions is attenuated more than 20 dB
below the limits or the field strength is too small to be measured.

Hotline: 400-6611-140

Tel: 86-755-27673339

Fax: 86-755-27673332
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Modulation Type: Band 3
11a CH149: 5745MHz
Frequency| Ant. Pol. PEELS AV Correctio | erission Level | peak limit| AV limit Margin
(MHz) HIV reading | reading | n Factor (dBuv/m) | (dBuv/m) (dB)
(dBpv) | (dBpv) | (dB/m) | Peak AV H H
(dBuV/m) | (dBuv/m)

11490 H 37.33 --- 8.09 45.42 --- 74 54 -8.58
17235 H 37.14 --- 9.67 46.81 --- 68.2 --- -21.39
— H — — —— — —— — — —
11490 V 40.85 -—- 8.09 48.94 --- 74 54 -5.06
17235 \Y 38.62 --- 9.67 48.29 --- 68.2 --- -19.91
— vV -t - — — .- > __ - —
11a CH157: 5785MHz
Frequency| Ant. Pol. PEEIX AV Correctio | erission Level | peak limit| AV limit Margin
(MH2) HV reading | reading | n Factor (dBuv/m) | (dBuv/m) (dB)

(@Bpv) | (dBpv) | (dB/m) | Peak AV H H
(dBpVv/m) | (dBpv/m)

11570 H 39.53 --- 8.10 47.63 --- 74 54 -6.37
17355 H 38.42 --- 9.65 48.07 --- 68.2 --- -20.13
—— H N — —— — —— — —— —
11570 V 38.38 -—- 8.10 46.48 --- 74 54 -7.52
17355 \Y 39.91 --- 9.65 49.56 --- 68.2 --- -18.64
— Vv - e - - ——- - - ——
11a CH165: 5825MHz
Frequency| Ant. Pol. PEENS AV Correctio | erission Level | peak limit| AV limit Margin
(MH2) HIV reading | reading | n Factor (dBuv/m) | (dBuv/m) (dB)

(dBpv) | (dBpv) | (dB/m) | Peak AV H H
(dBuV/m) | (dBuV/m)

11650 H 37.12 --- 8.12 45.24 --- 74 54 -8.76
17475 H 36.45 - 9.62 46.07 -—- 68.2 --- -22.13
— H — — — — — — - —
11650 \ 38.76 --- 8.12 46.88 --- 74 54 -7.12
17475 \ 38.33 --- 9.62 47.95 --- 68.2 — -20.25
- Vv - - - - —- — - ——
11n(HT20) CH149: 5745MHz
Frequency| Ant. Pol. PEELS AV Correctio | Erission Level | peak limit| AV limit Margin
(MH2) HV reading | reading | n Factor (dBuv/m) | (dBuv/m) (dB)

(dBpv) | (dBpv) | (dB/m) | Peak AV H H
(dBuV/m) | (dBuV/m)

11490 H 38.25 --- 8.09 46.34 --- 74 54 -7.66
17235 H 38.74 --- 9.67 48.41 --- 68.2 -7 -19.79
— H — 2§ —— — - — L —
11490 V 39.63 -—- 8.09 47.72 --- 74 54 -6.28
17235 \Y 37.38 --- 9.67 47.05 --- 68.2 --- -21.15
— Vv AN - — — .- R - —

Hotline: 400-6611-140

Tel: 86-755-27673339

Fax: 86-755-27673332
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11n(HT20) CH157: 5785MHz
Frequency| Ant. Pol. Peak AV Correctio | gmission Level [ Ppeak limit| AV limit Margin
(MHz) HV reading | reading | n Factor (dBuv/m) | (@Bpv/m) (dB)
@Bpv) | @Buv) | (@B/m) [ Peak AV
(dBuV/m) | (dBuV/m)

11570 H 38.43 --- 8.10 46.53 --- 74 54 -7.47
17355 H 39.16 --- 9.65 48.81 --- 68.2 +- -19.39
— H — LY — — WA — A —
11570 \Y 38.82 --- 8.10 46.92 --- 74 54 -7.08
17355 V 39.03 --- 9.65 48.68 --- 68.2 --- -19.52
- vV P - e - - o - -
11n(HT20) CH165: 5825MHz
Frequency| Ant. Pol. Pe"’.‘" AV Correctio | gmission Level [ Ppeak limit| AV limit Margin
(MHz) HV reading | reading | n Factor (dBuv/m) | (@Bpv/m) (dB)

@Bpv) | @Buv) | @B/im) [ Peak AV
(dBuV/m) | (dBuV/m)

11650 H 38.57 --- 8.12 46.69 --- 74 54 -7.31
17475 H 37.12 --- 9.62 46.74 --- 68.2 --- -21.46
- H — — - — - — - —
11650 \% 38.76 --- 8.12 46.88 --- 74 54 -7.12
17475 \ 39.23 --- 9.62 48.85 --- 68.2 --- -19.35
- vV - - - - - - - -
11n(HT40) CH151: 5755MHz
Frequency| Ant. Pol. Pea}k AV Correctio | pission Level Peak limit| AV limit | Margin
(MHz) HV reading | reading | n Factor (dBuv/m) | (@Bpv/m) (dB)

@Bpv) | @Buv) | (@B/m) [ Peak AV
(dBuV/m) | (dBuV/m)

11510 H 40.51 -—- 8.09 48.6 -—- 74 54 -5.4
17265 H 37.22 --- 9.67 46.89 --- 68.2 --- -21.31
—— H = — — — — Tes — —
11510 \ 41.06 --- 8.09 49.15 --- 74 54 -4.85
17265 V 38.18 --- 9.67 47.85 --- 68.2 -f -20.35
- Y, - A - - iy - ¢ -
11n(HT40) CH159: 5795MHz
Frequency| Ant. Pol. PR AV Correctio | erission Level | peak limit| AV limit Margin
(MH2) HIV reading | reading | n Factor (dBuv/m) | (dBuv/m) (dB)

(dBpv) | (dBpv) | (dB/m) | Peak AV H H
(dBpVv/m) | (dBuv/m)

11590 H 38.71 --- 8.10 46.81 --- 74 54 -7.19
17385 H 38.56 --- 9.65 48.21 --- 68.2 --- -19.99
- H - P - - s - - -
11590 V 38.32 -—- 8.10 46.42 --- 74 54 -7.58
17385 \ 37.67 --- 9.65 47.32 -—- 68.2 --- -20.88
— Vv — — — — — — — —

Hotline: 400-6611-140

Tel: 86-755-27673339

Fax: 86-755-27673332
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11ac(VHT20) CH149: 5745MHz
Frequency| Ant. Pol. Peak AV Correctio | gmission Level [ Ppeak limit| AV limit Margin
(MHz) HV reading | reading | n Factor (dBuv/m) | (@Bpv/m) (dB)
@Bpv) | @Buv) | (@B/m) [ Peak AV
(dBuV/m) | (dBuV/m)

11490 H 40.52 --- 8.09 48.61 --- 74 54 -5.39
17235 H 37.64 --- 9.67 47.31 --- 68.2 --- -20.89
— H — iy — — Y — 4 —
11490 \% 40.03 --- 8.09 48.12 --- 74 54 -5.88
17235 V 38.27 -—- 9.67 47.94 --- 68.2 --- -20.26
- vV ~e_ - - - - - - -
11ac(VHT20) CH157: 5785MHz
Frequency| Ant. Pol. Pe"’.‘" AV Correctio | gmission Level [ Ppeak limit| AV limit Margin
(MHz) HV reading | reading | n Factor (dBuv/m) | (@Bpv/m) (dB)

@Buv) | @Buv) | (@B/m) [ Peak AV
(dBuV/m) | (dBuV/m)

11570 H 38.92 --- 8.10 47.02 --- 74 54 -6.98
17355 H 36.16 --- 9.65 45.81 --- 68.2 --- -22.39
- H — — - — - — - —
11570 \% 37.24 --- 8.10 45.34 --- 74 54 -8.66
17355 \ 38.78 --- 9.65 48.43 --- 68.2 --- -19.77
- vV - - - - - - - -
11ac(VHT20) CH165: 5825MHz
Frequency| Ant. Pol. Pea}k AV Correctio | pission Level Peak limit| AV limit | Margin
(MHz) HV reading | reading | n Factor (dBuv/m) | (@Bpv/m) (dB)

@Bpv) | @Buv) | (@B/m) [ Peak AV
(dBuV/m) | (dBuV/m)

11650 H 40.37 --- 8.12 48.49 --- 74 54 -5.51
17475 H 38.12 --- 9.62 47.74 --- 68.2 --- -20.46
—— H ) _ — - — — \J — —
11650 \ 38.76 --- 8.12 46.88 --- 74 54 -7.12
17475 V 40.94 -—- 9.62 50.56 --- 68.2 --- -17.64
- Y, - . - - AT - A -
11ac(VHT40) CH151: 5755MHz
Frequency| Ant. Pol. PR AV Correctio | erission Level | peak limit| AV limit Margin
(MH2) HIV reading | reading | n Factor (dBuv/m) | (dBuv/m) (dB)

(dBpv) | (dBpv) | (dB/m) | Peak AV H H
(dBpVv/m) | (dBuv/m)

11510 H 39.25 --- 8.09 47.34 --- 74 54 -6.66
17265 H 37.84 --- 9.67 47.51 --- 68.2 --- -20.69
- H - - - - - - - -
11510 V 40.58 -—- 8.09 48.67 --- 74 54 -5.33
17265 \ 36.12 --- 9.67 45.79 --- 68.2 --- -22.41
— Vv — — — — — — — —
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1lac(VHT40) CH159: 5795MHz
Frequency| Ant. Pol. Peak AV Correctio | gmission Level [ Ppeak limit| AV limit Margin
(MHz) HV reading | reading | n Factor (dBuv/m) | (@Bpv/m) (dB)
@Bpv) | @Buv) | (@B/im) [ Peak AV
(dBuV/m) | (dBuV/m)
11590 H 40.32 --- 8.10 48.42 --- 74 54 -5.58
17385 H 37.41 --- 9.65 47.06 --- 68.2 --- -21.14
— H — iy — — Y — 4 —
11590 \% 39.85 --- 8.10 47.95 --- 74 54 -6.05
17385 \% 38.29 --- 9.65 47.94 --- 68.2 --- -20.26
- vV ~e_ - - - - - - -
1lac(VHT80) CH155: 5775MHz
Frequency| Ant. Pol. Pe"’.‘k AV Correctio | gmission Level [ Ppeak limit| AV limit Margin
(MHz) HV reading | reading | n Factor (dBuv/m) | (@Bpv/m) (dB)
@Buv) | @Buv) | (@B/m) [ Peak AV
(dBuV/m) | (dBuV/m)
11550 H 40.43 --- 8.09 48.52 --- 74 54 -5.48
17325 H 38.18 - 9.66 47.84 --- 68.2 --- -20.36
- H — — - — - — - —
11550 \% 41.32 --- 8.09 49.41 --- 74 54 -4.59
17325 V 38.56 --- 9.66 48.22 --- 68.2 --- -19.98
- vV - - - - - - - -
Note:

1. Emission Level=Peak Reading + Correction Factor; Correction Factor= Antenna Factor + Cable loss — Pre-amplifier
Margin (dB) = Emission Level (Peak) (dBuV/m)-Average limit (dBuV/m)

2

3. The emission levels of other frequencies are very lower than the limit and not show in test report.

4. Measurements were conducted from 1 GHz to the 10th harmonic of highest fundamental frequency. The highest test
frequency is 40GHz.

5. Data of measurement shown “--“in the above table mean that the reading of emissions is attenuated more than 20 dB
below the limits or the field strength is too small to be measured.
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5.9. Frequency Stability Measurement

5.9.1. Test Specification

Test Requirement: FCC Partl5 Section 15.407(g) &Part2 J Section 2.1055

Test Method: ANSI C63.10: 2013

The frequency tolerance shall be maintained within the
band of operation frequency over a temperature
variation of O degrees to 45 degrees C at normal supply
voltage, and for a variation in the primary supply voltage
from 85% to 115% of the rated supply voltage at a
temperature of 20 degrees C.

Limit:

Temperature Chamber

Spectrum Analyzer ELIT
Test Setup: _

ACTIC Power supply

The EUT was placed inside the environmental test
chamber and powered by nominal AC/DC voltage. b.
Turn the EUT on and couple its output to a spectrum
analyzer. c. Turn the EUT off and set the chamber to the
highest temperature specified. d. Allow sufficient time
(approximately 30 min) for the temperature of the
chamber to stabilize. e. Repeat step 2 and 3 with the
temperature chamber set to the lowest temperature. f.
The test chamber was allowed to stabilize at +20
degree C for a minimum of 30 minutes. The supply
voltage was then adjusted on the EUT from 85% to
115% and the frequency record.

Test Procedure:

Test Result: PASS

Pre-scan was performed at all models(11a,11n,11ac),
Remark: the worst case (11ac) was found and test data was
shown in this report.
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Test plots as follows:

Report No.: TCT220819E034

Test mode: | 802.11ac(HT20) | Frequency(MHz): | 5180
Temperature (°C)| Voltage(VDC) Frl\ggﬁzlrj]g/?\ilr—]ltz) Freql?eer:tce;/(Hz) Result
45 5179.96 -40000 PASS
35 5179.98 -20000 PASS
25 3.8V 5180.02 20000 PASS
15 ' 5179.98 -20000 PASS
5 5179.98 -20000 PASS
0 5180 0 PASS
3.5V 5179.98 -20000 PASS
25 3.8V 5180 0 PASS
4.3V 5180.02 20000 PASS

Test mode: | 802.11ac(HT20) | Frequency(MHz): | 5200
Temperature (°C)| Voltage(VDC) F:\(/Iegizlrj\s/r(nl\ilr—lltz) Freqllj)eer:tce;/(Hz) Result
45 5200.02 20000 PASS
35 5200 0 PASS
25 5200 0 PASS
15 3.8V 5200 0 PASS
5 5200 0 PASS
0 5200 0 PASS
3.5V 5199.98 -20000 PASS
25 3.8V 5199.98 -20000 PASS
4.3V 5199.98 -20000 PASS

Test mode; | 802.11ac(HT20) | Frequency(MHz): | 5240
Temperature (°C)| Voltage(VDC) Fr'\(/lagizlrjlgey?ql\ilr-lltz) FreqLE)eer!tci/(Hz) Result
45 5240 0 PASS
35 5239.98 -20000 PASS
25 3.8V 5240 0 PASS
15 ' 5239.98 -20000 PASS
5 5239.98 -20000 PASS
0 5239.98 -20000 PASS
3.5V 5239.96 -40000 PASS
25 3.8V 5240 0 PASS
4.3V 5240 0 PASS
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Test mode: | 802.11ac(HT20) | Frequency(MHz): | 5745
Temperature (°C)| Voltage(VDC) Frl\ggaj,\ﬂ:g/r(nl\(/lalr—]ltz) Freql?eer:tce;/(Hz) Result
45 5744.98 -20000 PASS
35 5745 0 PASS
25 3.8V 5745 0 PASS
15 ' 5744.98 -20000 PASS
5 5744.98 -20000 PASS
0 5744.,98 -20000 PASS
3.5V 5745 0 PASS
25 3.8V 5744.98 -20000 PASS
4.3V 5745 0 PASS

Test mode: | 802.11ac(HT20) | Frequency(MHz): | 5785
Temperature (°C)| Voltage(VDC) Fmgﬁzﬂgrg\iﬂtz) Freqllj)eer:tce;/(Hz) Result
45 5785 0 PASS
35 5785 0 PASS
25 3.8V 5785.02 20000 PASS
15 ' 5785 0 PASS
5 5785 0 PASS
0 5785 0 PASS
3.5V 5785 0 PASS
25 3.8V 5785 0 PASS
4.3V 5784.98 -20000 PASS

Test mode; | 802.11ac(HT20) | Frequency(MHz): | 5825
Temperature (°C)| Voltage(VDC) Frl\ggﬁzlrjugr(nl\ilr-]ltz) FreqLE)eer!tci/(Hz) Result
45 5824.98 -20000 PASS
35 5825.02 20000 PASS
25 3.8V 5825 0 PASS
15 ' 5824.98 -20000 PASS
5 5824.98 -20000 PASS
0 5825 0 PASS
3.5V 5825 0 PASS
25 3.8V 5824.96 -40000 PASS
4.3V 5824.98 -20000 PASS
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Test mode: | 802.11ac(HT40) | Frequency(MHz): | 5190
o Measurement Delta
Temperature (°C)| Voltage(VDC) Frequency(MHz) | Erequency(Hz) Result
45 5190 0 PASS
35 5189.96 -40000 PASS
25 5190 0 PASS
15 3.8V 5190 0 PASS
5 5190 0 PASS
0 5190 0 PASS
3.5V 5190 0 PASS
25 3.8V 5189.96 -40000 PASS
4.3V 5190 0 PASS
Test mode: | 802.11ac(HT40) | Frequency(MHz): | 5230
o Measurement Delta
Temperature (°C)| Voltage(VDC) Frequency(MHz) | Erequency(Hz) Result
45 5230 0 PASS
35 5230 0 PASS
25 5230 0 PASS
15 3.8V 5230 0 PASS
5 5229.96 -40000 PASS
0 5229.96 -40000 PASS
3.5V 5229.96 -40000 PASS
25 3.8V 5229.96 -40000 PASS
4.3V 5230 0 PASS
Test mode; | 802.11ac(HT40) | Frequency(MHz): | 5755
o Measurement Delta
Temperature (°C)| Voltage(VDC) Frequency(MHz) | Frequency(Hz) Result
45 5754.96 -40000 PASS
35 5755 0 PASS
25 5755 0 PASS
15 3.8V 5755 0 PASS
5 5754.96 -40000 PASS
0 5755 0 PASS
3.5V 5755 0 PASS
25 3.8V 5755 0 PASS
4.3V 5754.96 -40000 PASS
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Test mode: | 802.11ac(HT40) | Frequency(MHz): | 5795
Temperature (°C)| Voltage(VDC) Frl\ggﬁzlrj]g/?\ilr—]ltz) Freql?eer:tce;/(Hz) Result
45 5795 0 PASS
35 5795 0 PASS
25 3.8V 5794.96 -40000 PASS
15 ' 5795.04 40000 PASS
5 5795 0 PASS
0 5795 0 PASS
3.5V 5794.96 -40000 PASS
25 3.8V 5794.96 -40000 PASS
4.3V 5795 0 PASS

Test mode: | 802.11ac(VHT80) | Frequency(MHz): | 5210
Temperature (°C)| Voltage(VDC) Fmgﬂzﬂgmﬂtz) Freql?:r:g(Hz) Result
45 5210 0 PASS
35 5210 0 PASS
25 5210 0 PASS
15 3.8V 5210 0 PASS
5 5210 0 PASS
0 5210 0 PASS
3.5V 5210 0 PASS
25 3.8V 5210 0 PASS
4.3V 5210 0 PASS

Test mode: | 802.11ac(VHT80) | Frequency(MHz): | 5775
Temperature (°C)| Voltage(VDC) Fmgizl;g/r(nl\ilr—lltz) Freql?:r:tce;(Hz) Result
45 5775 0 PASS
35 5775 0 PASS
25 5775 0 PASS
15 3.8V 5775 0 PASS
5 5775 0 PASS
0 5775 0 PASS
3.5V 5775 0 PASS
25 3.8V 5775 0 PASS
4.3V 5775 0 PASS
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Appendix A: Test Result of Conducted Test

Duty Cycle
o Frequency Duty Cycle
Condition Mode (MH2) (%)
NVNT a 5180 100
NVNT a 5200 100
NVNT a 5240 100
NVNT n20 5180 100
NVNT n20 5200 100
NVNT n20 5240 100
NVNT n40 5190 100
NVNT n40 5230 100
NVNT ac20 5180 100
NVNT ac20 5200 100
NVNT ac20 5240 100
NVNT ac40 5190 100
NVNT ac40 5230 100
NVNT ac80 5210 100
NVNT a 5745 100
NVNT a 5785 100
NVNT a 5825 100
NVNT n20 5745 100
NVNT n20 5785 100
NVNT n20 5825 100
NVNT n40 5755 100
NVNT n40 5795 100
NVNT ac20 5745 100
NVNT ac20 5785 100
NVNT ac20 5825 100
NVNT ac40 5755 100
NVNT ac40 5795 100
NVNT ac80 5775 100
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Test Graphs
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Duty Cycle NVNT a 5240MHz

. Keysight Spectrum Analyzer - Swept SA
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Duty Cycle NVNT n20 5200MHz

o Keysight Spectrum Analyzer - Swept SA
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Duty Cycle NVNT n40 5190MHz
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Duty Cycle NVNT ac20 5180MHz
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Duty Cycle NVNT ac20 5240MHz

. Keysight Spectrum Analyzer - Swept SA
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Duty Cycle NVNT ac40 5230MHz
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Test Graphs
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Duty Cycle NVNT a 5825MHz

. Keysight Spectrum Analyzer - Swept SA
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PNO: Fast —w»—  1rig: FreeRun
IFGain:Low #Atten: 40 dB

Ref Offset 3.58 dB
Ref 30.00 dBm

1o ot
o __-_% . I P N

mmmWW!ﬂmwmmmﬂwmm Ll

MKR| MODE TRC| SCL!

FUNCTION FUNCTION WIDTH

1I1Inﬂ—-iﬂilﬂﬂ 1510 dBm| |
a [ [ @ 1]

FUNCTION WALUE

STATUS

Duty Cycle NVNT n20 5745MHz

. Keysight Spectrum Analyzer - Swept SA

RF

500 AC SENSE:INT] ALIGN AUTO |

Avg Type: Log-Pwr
PNO: Fast —w»— 1rig: FreeRun
IFGain:Low #Atten: 40 dB

Ref Offset 3.43 dB
Ref 30.

00 dBm

Center 5.745000000 GHz
Res BW 8 MHz

MKR MODE TRC| SCL

= OWmO~O 0 AWK

A

FUNCTION FUNCTION \WIDTH FUNCTION VALUE

1 mnn—amma 16 18dBm| |
2 I . ]
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I C I Report No.: TCT220819E034

Duty Cycle NVNT n20 5785MHz

' Keysight Spectrum Analyzer - Swept SA
RF 500 AC SENSE:INT] ALIGN AUTD |
Avg Type: Log-Pwr

PNO: Fast —w»—  1rig: FreeRun
IFGain:Low #Atten: 40 dB

Ref Offset 3.68 dB
Ref 30.00 dBm

MKR| MODE TRC| SCL! FUNCTION FUNCTION WIDTH FUNCTION WALUE

1 IIII]II—-T!EEEE 15 96dBm| |
a [ [ @ 1

MSG STATUS

Duty Cycle NVNT n20 5825MHz

o Keysight Spectrum Analyzer - Swept SA
RL RF 500 AC SENSE:INT] ALIGN AUTO |
Avg Type: Log-Pwr

PNO: Fast —w»— 1rig: FreeRun
IFGain:Low #Atten: 40 dB

Ref Offset 3.58 dB
Ref 30.00 dBm

uwmmnwwwmwmmmlmnmmmw

Center 5.825000000 GHz
Res BW 8 MHz

MKR MODE TRC| SCL FUNCTION FUNCTION \WIDTH FUNCTION VALUE

1 mnn—amma 14 52dBm| |
2 I . ]

= OWmO~O 0 AWK

A
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I C I Report No.: TCT220819E034

Duty Cycle NVNT n40 5755MHz

o Keysight Spectrum Analyzer - Swept SA
RL RF 50 Q AC SENSE:INT] ALIGN AUTO |
Center Freq 5.755000000 GHz ) Avg Type: Log-Pwr
: Fast —s»— Trig: Free Run
IFGain:Low #Atten: 40 dB

Ref Offset 3.45 dB
Ref 30.00 dBm

MKR| MODE TRC| SCL! FUNCTION FUNCTION WIDTH FUNCTION WALUE

1 IIII]II—-T!EEEE 10 96dBm| |
a [ [ @ 1

SOV~ O AWK

{1 =)

MSG STATUS

Duty Cycle NVNT n40 5795MHz

o Keysight Spectrum Analyzer - Swept SA
RL RF 50 Q AC SENSE:INT] ALIGN AUTO |
Center Freq 5.795000000 GHz ) Avg Type: Log-Pwr
PNO: Fast —w»— 1rig: FreeRun
IFGain:Low #Atten: 40 dB

Ref Offset 3.7 dB
10 dBidiv._ Ref 30.00 dBm

‘_._..._u.“... .._.._u.._n_u.. s

Center 5.795000000 GHz
Res BW 8 MHz
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MSG STATUS
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I C I Report No.: TCT220819E034

Duty Cycle NVNT ac20 5745MHz

' Keysight Spectrum Analyzer - Swept SA
RL RF 500 AC SENSE:INT] ALIGN AUTD |
Avg Type: Log-Pwr

PNO: Fast —w»—  1rig: FreeRun
IFGain:Low #Atten: 40 dB

Ref Offset 3.43 dB
Ref 30.00 dBm

lmmmmmvm

MKR| MODE TRC| SCL! FUNCTION FUNCTION WIDTH FUNCTION WALUE

1 IIII]II—-T!EEEE 1545 dBm| |
a [ [ @ 1]

MSG STATUS

Duty Cycle NVNT ac20 5785MHz

o Keysight Spectrum Analyzer - Swept SA
RF 500 AC SENSE:INT] ALIGN AUTO |
Avg Type: Log-Pwr

PNO: Fast —w»— 1rig: FreeRun
IFGain:Low #Atten: 40 dB

Ref Offset 3.68 dB
Ref 30.00 dBm

MM_-_—

mmmm-mmwmmmmmm

Center 5.785000000 GHz
Res BW 8 MHz

MKR MODE TRC| SCL FUNCTION FUNCTION \WIDTH FUNCTION VALUE
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A

Page 62 of 126

Hotline: 400-6611-140  Tel: 86-755-27673339  Fax: 86-755-27673332  http://www.tct-lab.com




I C I Report No.: TCT220819E034

Duty Cycle NVNT ac20 5825MHz

' Keysight Spectrum Analyzer - Swept SA
RL RF 500 AC SENSE:INT] ALIGN AUTD |
Avg Type: Log-Pwr

PNO: Fast —w»— 1rig: FreeRun
IFGain:Low #Atten: 30 dB

Ref Offset 3.58 dB
i Ref 20.00 dBm
L
o -___%%____
kst b sl Ll Ll e L mmm
0.00 [

MKR| MODE TRC| SCL! X b FUNCTION FUNCTION WIDTH FUNCTION VALUE

MSG STATUS

Duty Cycle NVNT ac40 5755MHz

o Keysight Spectrum Analyzer - Swept SA
RL RF 50 Q AC SENSE:INT] ALIGN AUTO |
Center Freq 5.755000000 GHz ) Avg Type: Log-Pwr
PNO: Fast —w»— 1rig: FreeRun
IFGain:Low #Atten: 40 dB

Ref Offset 3.45 dB
10 dBidiv._ Ref 30.00 dBm

Center 5.755000000 GHz
Res BW 8 MHz

MKR MODE TRC| SCL FUNCTION FUNCTION \WIDTH FUNCTION VALUE

1 mnn—amma 13 71dBm| |
2 I . ]

= OWmO~O 0 AWK
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I C I Report No.: TCT220819E034

Duty Cycle NVNT ac40 5795MHz

o Keysight Spectrum Analyzer - Swept SA
RL RF 50 Q AC SENSE:INT] ALIGN AUTO |
Center Freq 5.795000000 GHz ) Avg Type: Log-Pwr
PNO: Fast —w»—  1rig: FreeRun
IFGain:Low #Atten: 40 dB

Ref Offset 3.7 dB
Ref 30.00 dBm

MKR| MODE TRC| SCL! FUNCTION FUNCTION WIDTH FUNCTION WALUE

1 IIII]II—-T!EEEE 14 16dBm| |
a [ [ 0 1

MSG STATUS

Duty Cycle NVNT ac80 5775MHz

o Keysight Spectrum Analyzer - Swept SA
RF 500 AC SENSE:INT] ALIGN AUTO |
Avg Type: Log-Pwr

PNO: Fast —w»— 1rig: FreeRun
IFGain:Low #Atten: 40 dB

Ref Offset 3.63 dB
Ref 30.00 dBm

Center 5.775000000 GHz
Res BW 8 MHz

MKR MODE TRC| SCL FUNCTION FUNCTION \WIDTH FUNCTION VALUE

1 mnn—amma 12 87dBm| |
2 I . ]

= OWmO~O 0 AWK

A
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I C I Report No.: TCT220819E034

Maximum Conducted Output Power

" Frequency Conducted Limit :
Condition | Mode (MH2) Power (dBm) Verdict
(dBm)

NVNT a 5180 11.75 24 Pass
NVNT a 5200 12.16 24 Pass
NVNT a 5240 12.44 24 Pass
NVNT n20 5180 11.51 24 Pass
NVNT n20 5200 11.91 24 Pass
NVNT n20 5240 12.27 24 Pass
NVNT n40 5190 11.33 24 Pass
NVNT n40 5230 11.82 24 Pass
NVNT ac20 5180 11.68 24 Pass
NVNT ac20 5200 12.14 24 Pass
NVNT ac20 5240 11.74 24 Pass
NVNT ac40 5190 11.29 24 Pass
NVNT ac40 5230 11.81 24 Pass
NVNT ac80 5210 11.62 24 Pass
NVNT a 5745 11.34 30 Pass
NVNT a 5785 11.70 30 Pass
NVNT a 5825 11.59 30 Pass
NVNT n20 5745 11.22 30 Pass
NVNT n20 5785 11.60 30 Pass
NVNT n20 5825 11.48 30 Pass
NVNT n40 5755 11.27 30 Pass
NVNT n40 5795 11.51 30 Pass
NVNT ac20 5745 11.21 30 Pass
NVNT ac20 5785 11.67 30 Pass
NVNT ac20 5825 11.61 30 Pass
NVNT ac40 5755 11.27 30 Pass
NVNT ac40 5795 11.50 30 Pass
NVNT ac80 5775 11.56 30 Pass
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I C I Report No.: TCT220819E034

Test Graphs
Power NVNT a 5180MHz

' Keysight Spectrum Analyzer - Channel Power = =
RL RF |5 AC | SENSE:INT] ALIGN AUTO [ 09:42:42 AM Sep 05,2022
Center Freq 5.180000000 GHz CarterEroq: B180000000 Gtz
+p. Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 30 dB Radio Device: BTS

Radio Std: None

Ref Offset 3.48 dB
Ref 23.48 dBm

#VBW 3 MHz

Channel Power Power Spectral Density

11.75 dBm /20 MHz -61.27 dBm /Hz

IM SG STATUS

Power NVNT a 5200MHz

e Keysight Spectrum Analyzer - Channel Pawer = =
RL RF |5 AC | SENSE:INT] ALIGN AUTO [ 09:46:45 AM Sep 05,2022
Center Freq 5.200000000 GHz CartorEroq: 5200000000 GHz
+p. Trig: Free Run Avg|Hold: 1001100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Radio Std: None

Ref Offset3.44 dB
Ref 23.44 dBm

#VBW 3 MHz

Channel Power Power Spectral Density

12.16 dBm /20 MHz -60.85 dBm /Hz

IM SG STATUS
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I C I Report No.: TCT220819E034

Power NVNT a 5240MHz

. Keysight Spectrum Analyzer - Channel Power ===
RL RF 500 AC SENSE:INT] ALIGN AUTO | 09:50:41 AM Sep 05, 2022
Center Freq: 5.240000000 GHz Radic Std: None
—s— Trig: Free Run Avg|Hold: 1001100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.61 dB
Ref 23.61 dBm

#VBW 3 MHz

Channel Power Power Spectral Density

12.44 dBm /20 MHz -60.57 dBm /Hz

MSG STATUS

Power NVNT n20 5180MHz

' Keysight Spectrum Analyzer - Channel Power ===
RL RF 500 AC SENSE:INT] ALIGN AUTO | 09:54:34 AM Sep 05, 2022
Center Freq: 5.180000000 GHz Radico Std: None
—w— Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radioc Device: BTS

Ref Offset 3.48 dB
Ref 23.48 dBm

#VBW 3 MHz

Channel Power Power Spectral Density

11.51 dBm /20 MHz -61.50 dBm /Hz

MSG STATUS.
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I C I Report No.: TCT220819E034

Power NVNT n20 5200MHz

o Keysight Spectrum Analyzer - Channel Power =R
RL RF 500 AC SENSE:INT] ALIGN AUTO | 09:56:14 AM Sep 05, 2022
Center Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radic Std: None

—s— Trig: Free Run Avg|Hold: 1001100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.44 dB
Ref 23.44 dBm

#VBW 3 MHz

Channel Power Power Spectral Density

11.91 dBm /20 MHz -61.10 dBm /Hz

MSG STATUS

Power NVNT n20 5240MHz
' Keysight Spectrum Analyzer - Channel Power ===
RL RE 500 AC SENSE:INT] ALIGN AUTO | 09:57:54 AM Sep 05, 2022
Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None

—w— Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.61 dB
Ref 23.61 dBm

#VBW 3 MHz

Channel Power Power Spectral Density

12.27 dBm /20 MHz -60.74 dBm /Hz

MSG STATUS.
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I C I Report No.: TCT220819E034

Power NVNT n40 5190MHz

. Keysight Spectrum Analyzer - Channel Power ===
RL RF 500 AC SENSE:INT] ALIGN AUTO | 10:04:50 AM Sep 05, 2022
Center Freq: 5.190000000 GHz Radic Std: None
—s— Trig: Free Run Avg|Hold: 1001100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.45 dB
Ref 23.45 dBm

#VBW 3 MHz

Channel Power Power Spectral Density

11.33 dBm /40 MHz -64.69 dBm /Hz

MSG STATUS

Power NVNT n40 5230MHz
' Keysight Spectrum Analyzer - Channel Power ===
RL RE 500 AC SENSE:INT] ALIGN AUTO | 10:11:05 AM Sep 05, 2022
Center Freq 5.230000000 GHz Center Freq: 5.230000000 GHz Radio Std: None

—w— Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.57 dB
Ref 23.57 dBm

#VBW 3 MHz

Channel Power Power Spectral Density

11.82 dBm /40 MHz -64.20 dBm /Hz

MSG STATUS.
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I C I Report No.: TCT220819E034

Power NVNT ac20 5180MHz

o Keysight Spectrum Analyzer - Channel Power =R
RL RF 500 AC SENSE:INT] ALIGN AUTO | 08:59:19 AM Sep 05, 2022
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radic Std: None

—s— Trig: Free Run Avg|Hold: 1001100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.48 dB
Ref 23.48 dBm

#VBW 3 MHz

Channel Power Power Spectral Density

11.68 dBm /20 MHz -61.33 dBm /Hz

MSG STATUS

Power NVNT ac20 5200MHz
' Keysight Spectrum Analyzer - Channel Power ===
RL RE 500 AC SENSE:INT] ALIGN AUTO | 10:00:54 AM Sep 05,2022
Center Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radio Std: None

—w— Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.44 dB
Ref 23.44 dBm

#VBW 3 MHz

Channel Power Power Spectral Density

12.14 dBm /20 MHz -60.87 dBm /Hz

MSG STATUS.
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I C I Report No.: TCT220819E034

Power NVNT ac20 5240MHz

. Keysight Spectrum Analyzer - Channel Power ===
RL RF 500 AC SENSE:INT] ALIGN AUTO | 10:02:38 AM Sep 05, 2022
Center Freq: 5.240000000 GHz Radic Std: None
—s— Trig: Free Run Avg|Hold: 1001100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.61 dB
Ref 23.61 dBm

#VBW 3 MHz

Channel Power Power Spectral Density

11.74 dBm /20 MHz -61.27 dBm /Hz

MSG STATUS

Power NVNT ac40 5190MHz
' Keysight Spectrum Analyzer - Channel Power ===
RL RE 500 AC SENSE:INT] ALIGN AUTO | 10:18:30 AM Sep 05, 2022
Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None

—w— Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.45 dB
Ref 23.45 dBm

#VBW 3 MHz

Channel Power Power Spectral Density

11.29 dBm /40 MHz -64.73 dBm /Hz

MSG STATUS.
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Report No.: TCT220819E034

Power NVNT ac40 5230MHz

Ref Offset 3.57 dB
Ref 23.57 dBm

Channel Power

o Keysight Spectrum Analyzer - Channel Power =R
RL RF 500 AC SENSE:INT] ALIGN AUTO | 10:15:23 AM Sep 05, 2022
Center Freq 5.230000000 GHz Center Freq: 5.230000000 GHz Radic Std: None

11.81 dBm /40 MHz -64.21 dBm /Hz

—s— Trig: Free Run Avg|Hold: 1001100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

#VBW 3 MHz

Power Spectral Density

STATUS

Power NVNT ac80 5210MHz

Ref Offset 3.45 dB
Ref 23.45 dBm

Channel Power

' Keysight Spectrum Analyzer - Channel Power ===
RL RE 500 AC SENSE:INT] ALIGN AUTO | 10:22:33 AM Sep 05, 2022
Center Freq 5.210000000 GHz Center Freq: 5.210000000 GHz Radio Std: None

11.62 dBm /80 MHz -67.42 dBm /Hz

—w— Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

#VBW 3 MHz

Power Spectral Density

STATUS.
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Report No.: TCT220819E034

Test Graphs

Power NVNT a 5745MHz

. Keysight Spectrum Analyzer - Channel Power

=8 =

RL RF AC

Center Freq 5.745

Ref Offset 3.43 dB
Ref 23.43 dBm

Channel Power

11.34 dBm /20 MHz

SENSE:INT] ALIGN AUTO | 10:32:47 AM Sep 05, 2022

#IFGain:Low #Atten: 30 dB Radio Device: BTS

Center Freq: 5.745000000 GHz Radico Std: None
—w— Trig: Free Run Avg|Hold: 100/100

#VBW 3 MHz

Power Spectral Density

-61.67 dBm /Hz

STATUS.

Power NVNT a 5785MHz

. Keysight Spectrum Analyzer - Channel Power

=R

RL RF 50Q AC

Center Freq 5.785000000 GHz

Ref Offset 3.68 dB
Ref 23.68 dBm

Channel Power

11.70 dBm /20 MHz

SENSE:INT] ALIGN AUTO | 10:36:16 AM Sep 05, 2022

#IFGain:Low #Atten: 30 dB Radio Device: BTS

Center Freq: 5.785000000 GHz Radic Std: None
—s— Trig: Free Run Avg|Hold: 1001100

#VBW 3 MHz

Power Spectral Density

-61.31 dBm /Hz

STATUS
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I C I Report No.: TCT220819E034

Power NVNT a 5825MHz

o Keysight Spectrum Analyzer - Channel Power =R
RL RF 500 AC SENSE:INT] ALIGN AUTO | 10:39:05 AM Sep 05, 2022
Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radic Std: None

—s— Trig: Free Run Avg|Hold: 1001100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.58 dB
Ref 23.58 dBm

#VBW 3 MHz

Channel Power Power Spectral Density

11.59 dBm /20 MHz -61.42 dBm /Hz

MSG STATUS

Power NVNT n20 5745MHz
' Keysight Spectrum Analyzer - Channel Power ===
RL RE 500 AC SENSE:INT] ALIGN AUTO | 10:42:29 AM Sep 05,2022
Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None

—w— Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.43 dB
Ref 23.43 dBm

#VBW 3 MHz

Channel Power Power Spectral Density

11.22 dBm /20 MHz -61.79 dBm /Hz

MSG STATUS.
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